ssamonas. FCC RADIO TEST REPORT Report No. : FR161608-03C

3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup

e
| Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I I
I
Hff— 1
! 0 EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
I I
| I
| I
| | O
| I
I I
| I
I |
| I
| 1
I I
| - - 1 -
I - . 3c) | -
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6 dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6 dBi. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to
comply with the rule.

3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.7.3Antenna Gain

Refer to FCC KDB 662911 D01 Multiple Transmitter Output v02r01
<CDD Modes >
For power measurements on IEEE 802.11 devices,
Directional gain = Gyt + Array Gain, where Array Gain is as follows:
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.

Gant is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation follows F)2)f)ii) of KDB 662911 DO1

v02r01.
_ -
"M.S‘S *NANT
Z gk
. . ~ . =1 k=1
DirectionalGain =10-log| <
NANT

where
Each antenna is driven by no more than one spatial stream;
Ngs = the number of independent spatial streams of data;
N 7 = the total number of antennas

G, /20
gk = 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.
As minimum Ngs=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%*?° + 10%2/2° + .. + 10®M/2%)? /N u\1] dBi
Where G1, G2....GN denote single antenna gain.

For example: If a device has two antenna, Gant1= 3.6dBi; Gan2=4.2dBi
Directional gain of power measurement = max(3.6, 4.2) + 0 = 4.2 dBi

Directional gain of PSD measurement = 10 * log[ (103'6/20 + 104'2’20)2/ 2]1=6.92 dBi
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<CDD Modes>
DG DG Power PSD
for for Limit Limit
Ant. 4 Ant. 3 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) dB)
2.4 GHz -2.70 -0.20 -0.20 1.65 0.00 0.00
Calculation example:
The DG for PSD is derived from formula is
10 x log {{[ 10" (-2.7dBi / 20) + 10" (-0.2dBi/20)]~2}/2}
= 1.65 dBi
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name | Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Rohde & Nov. 25, 2021~ Radiation
Loop Antenna HFH2-Z22 100315 9 kHz~30 MHz | Jan. 04, 2021 Jan. 03, 2022
Schwarz Dec. 20, 2021 (03CH15-HY)
CBL 6111D & -
. Nov. 25, 2021~ Radiation
Bilog Antenna TESEQ 00800N1DOIN| 41912 & 05 | 30MHz~1GHz | Feb. 08, 2021 Feb. 07, 2022
06 Dec. 20, 2021 (03CH15-HY)
. Nov. 25, 2021~ Radiation
Amplifier SONOMA 310N 363440 9kHz~1GHz | Dec. 28, 2020 Dec. 27, 2021
Dec. 20, 2021 (03CH15-HY)
SCHWARZBE Nov. 25, 2021~ Radiation
Horn Antenna BBHA 9120 D |9120D-01620| 1GHz~18GHz | Oct. 25, 2021 Oct. 24, 2022
CK Dec. 20, 2021 (03CH15-HY)
SHF-EHF Horn| SCHWARZBE Nov. 25, 2021~ Radiation
BBHA 9170 00991 18GHz~40GHz | May 12, 2021 May 11, 2022
Antenna CK Dec. 20, 2021 (03CH15-HY)
. JPA0118-55-30|17100018000 Nov. 25, 2021~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | May 06, 2021 May 05, 2022
3 55006 Dec. 20, 2021 (03CH15-HY)
. . Nov. 25, 2021~ Radiation
Preamplifier [EM Electronics| EM01G18G 060802 1GHz-18GHz | Jul. 26, 2021 Jul. 25, 2022
Dec. 02, 2021 (03CH15-HY)
. E-INSTRUME | ERA-10M-700 Dec. 03, 2021~ Radiation
Preamplifier EC1900247 | 10MHz-7GHz | Dec. 03, 2021 Dec. 02, 2022
NT TECH LTD. 0-MR Dec. 20, 2021 (03CH15-HY)
» Nov. 25, 2021~ Radiation
Preamplifier EMEC EM18G40G 060801 18-40GHz Jun. 22, 2021 Jun. 21, 2022
Dec. 20, 2021 (03CH15-HY)
EMI Test . Nov. 25, 2021~ Radiation
. Keysight N9038A(MXE) | MY55420170 | 20MHz~8.4GHz| Jul. 15, 2021 Jul. 14, 2022
Receiver Dec. 20, 2021 (03CH15-HY
Spectrum ) Nov. 25, 2021~ Radiation
Agilent E4446A MY50180136 | 3Hz~44GHz | May 07, 2021 May 06, 2022
Analyzer Dec. 20, 2021 (03CH15-HY)
. Nov. 25, 2021~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Dec. 20, 2021 (03CH15-HY)
. Nov. 25, 2021~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Dec. 20, 2021 (03CH15-HY)
E3 -
. Nov. 25, 2021~ Radiation
Software Audix 6.2009-8-24(k5| RK-000451 N/A N/A N/A
) Dec. 20, 2021 (03CH15-HY)
MY36980/4, -
HUBER + SUCOFLEX Nov. 25, 2021~ Radiation
RF Cable MY9838/4PE,| 30MHz~18G | Nov. 15, 2021 Nov. 14, 2022
SUHNER 104, 102E Dec. 20, 2021 (03CH15-HY)
508405/2E
HUBER + SUCOFLEX Nov. 25, 2021~ Radiation
RF Cable 505134/2 | 30MHz-40GHz | Feb. 22, 2021 Feb. 21, 2022
SUHNER 102 Dec. 20, 2021 (03CH15-HY)
HUBER + SUCOFLEX Nov. 25, 2021~ Radiation
RF Cable 800740/2 | 30MHz-40GHz | Feb. 22, 2021 Feb. 21, 2022
SUHNER 102 Dec. 20, 2021 (03CH15-HY)
HUBER + SUCOFLEX Nov. 25, 2021~ Radiation
RF Cable MY9837/4PE | 9kHz~30MHz | Mar. 11, 2021 Mar. 10, 2022
SUHNER 104 Dec. 20, 2021 (03CH15-HY)
) . WLJ4-1000-15 1.53GHz Low Nov. 25, 2021~ Radiation
Filter Wainwright SN4 ) Jul. 02, 2021 Jul. 01, 2022
30-6000-40ST Pass Filter Dec. 20, 2021 (03CH15-HY)
WHKX12-2700 . .
) . 3GHz High Nov. 25, 2021~ Radiation
Filter Wainwright |-3000-18000-6 SN4 ) Sep. 15, 2021 Sep. 14, 2022
Pass Filter Dec. 20, 2021 (03CH15-HY)
0ST
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. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Nov. 20, 2021 Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 16, 2021 Nov. 15, 2022
Dec. 23, 2021 (THO5-HY)
13100030SNO Nov. 20, 2021 Conducted
Power Meter DARE RPR3006W 10MHz~6GHz | Dec. 30, 2020 Dec. 29, 2021
31(NO:182) Dec. 23, 2021 (THO5-HY)
Signal Rohde & Nov. 20, 2021 Conducted
FSV40 101566 10Hz~40GHz | Aug. 30, 2021 Aug. 29, 2022
Analyzer Schwarz Dec. 23, 2021 (THO5-HY)
Switch Box & . SW191204(B Nov. 20, 2021 Conducted
EM Electronics| EMSW18SE N/A Jan. 07, 2021 Jan. 06, 2022
RF Cable 0OX8) Dec. 23, 2021 (THO5-HY)
AC Power ) Conduction
ChainTek APC-1000W N/A N/A N/A Nov. 15, 2021 N/A
Source (CO05-HY)
EMI Test Rohde & Conduction
. ESR3 102388 9kHz~3.6GHz | Nov. 30, 2020 | Nov. 15, 2021 | Nov. 29, 2021
Receiver Schwarz (CO05-HY)
Conduction
Hygrometer TECPEL DTM-303A TP201973 N/A Oct. 22, 2021 | Nov. 15, 2021 | Oct. 21, 2022
(CO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Dec. 01, 2020 | Nov. 15, 2021 | Nov. 30, 2021
Schwarz (COO05-HY)
Rohde & Conduction
Software EMC32 V10.30 N/A N/A N/A Nov. 15, 2021 N/A
Schwarz (COO05-HY)
. SCHWARZBE | VTSD 9561-F Conduction
Pulse Limiter 00691 N/A Jul. 28, 2021 | Nov. 15, 2021 | Jul. 27, 2022
CK N (CO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 31, 2020 | Nov. 15, 2021 | Dec. 30, 2021
(CO05-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.1dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 58 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.3dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 56 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR161608-03C

Test Engineer:

Benny Ku

Temperature:

21~25

Test Date:

2021/11/20~2022/1/7

Relative Humidity:

51~54

%
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR161608-03C

2.4GHz Band Single Antenna

Data Freq. 99% Occupied BW 6dB BW edg ij _
Mod. NTX{ CH. (MHz) (MHz) Limit Pass/Falil
Rate (MHz)
(MHz)
Ant4 Ant3 Ant4 Ant3
11b |1Mbps| 1 1 2412 13.39 13.29 8.08 8.58 0.50 Pass
11b (1Mbps| 1 6 2437 13.34 13.24 8.10 8.10 0.50 Pass
11b |1Mbps| 1 11 2462 13.24 13.44 8.10 8.10 0.50 Pass
11b |1Mbps| 1 12 2467 13.39 13.49 8.58 8.56 0.50 Pass
11b (1Mbps| 1 13 2472 13.24 13.24 7.60 8.10 0.50 Pass
2.4GHz Band MIMO
Data S 99% Occupied BW 6dB BW eds ij '
Mod. NTY CH. (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz)
Ant4 Ant3 Ant4 Ant3
11g [6Mbps| 2 1 2412 18.48 18.18 16.34 16.36 0.50 Pass
11g [6Mbps| 2 6 2437 19.23 18.23 16.36 16.36 0.50 Pass
11g [6Mbps| 2 11 2462 18.43 18.23 16.11 15.78 0.50 Pass
11g |6Mbps| 2 12 2467 18.53 18.38 16.12 16.36 0.50 Pass
11g [6Mbps| 2 13 2472 18.03 17.88 16.34 16.38 0.50 Pass
HT20 | MCSO| 2 1 2412 19.18 18.88 17.22 17.62 0.50 Pass
HT20 | MCSO| 2 6 2437 19.73 19.13 17.60 17.62 0.50 Pass
HT20 | MCSO| 2 11 2462 19.18 18.78 17.34 17.00 0.50 Pass
HT20 | MCSO| 2 12 2467 19.23 18.93 17.34 17.62 0.50 Pass
HT20 [ MCSO| 2 13 2472 18.78 18.63 16.98 17.02 0.50 Pass
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TEST RESULTS DATA

Average Output Power

Report Number : FR161608-03C

2.4GHz Band Single Antenna
Average Conducted EIRP
EIRP

Data Freq. Conducted P(_)w_er DG_ Power qugr Pass
Mod. Rate NTY{ CH. (MH2) Power Limit (dBi) (dBm) Limit IFail

(dBm) (dBm) (dBm)

Ant4 | Ant3 | SUM [ Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3
11b |1Mbps| 1 1 2412 | 18.65 | 21.75 30.00 | 30.00 | -2.70 | -0.20 | 15.95 | 21.55 | 36.00 | 36.00 | Pass
11b (1Mbps| 1 6 2437 | 18.85 | 21.75 30.00 | 30.00 | -2.70 | -0.20 | 16.15 | 21.55 | 36.00 | 36.00 | Pass
11b |1Mbps| 1 11 2462 | 19.15 | 21.65 30.00 | 30.00 | -2.70 | -0.20 | 16.45 | 21.45 | 36.00 | 36.00 | Pass
11b |1Mbps| 1| 12 | 2467 | 19.05 | 21.75 30.00 | 30.00 | -2.70 | -0.20 | 16.35 | 21.55 | 36.00 | 36.00 | Pass
11b (1Mbps| 1 13 2472 | 18.55 | 18.45 30.00 | 30.00 | -2.70 | -0.20 | 15.85 | 18.25 | 36.00 | 36.00 | Pass
2.4GHz Band MIMO
Average Conducted EIRP
EIRP

Data = Conducted qu_er DG_ Power qugr Pass
Mod. Rate NTY CH. (MH2) Power Limit (dBi) (dBm) Limit IEail

(dBm) (dBm) (dBm)

Ant4 | Ant3 [ SUM [ Ant4 | Ant3 | Ant4 | Ant3 [ Ant4 | Ant3 | Ant4 | Ant3

11g [6Mbps| 2 1 2412 | 17.75 | 16.75 | 20.29 30.00 -0.20 20.09 36.00 Pass
11g [6Mbps| 2 6 2437 | 19.45 ] 19.35 | 22.41 30.00 -0.20 22.21 36.00 Pass
11g [6Mbps| 2 11 2462 | 16.15 | 15.85 | 19.01 30.00 -0.20 18.81 36.00 Pass
11g [6Mbps| 2 12 2467 | 14.85| 14.35 [ 17.62 30.00 -0.20 17.42 36.00 Pass
11g [6Mbps| 2 13 2472 | 13.35 | 12.45 | 15.93 30.00 -0.20 15.73 36.00 Pass
HT20 | MCSO| 2 1 2412 | 17.55 | 16.65 | 20.13 30.00 -0.20 19.93 36.00 Pass
HT20 | MCSO| 2 6 2437 | 19.45 | 19.15 | 22.31 30.00 -0.20 22.11 36.00 Pass
HT20 | MCSO| 2| 11 | 2462 | 16.65| 16.35 [ 19.51 30.00 -0.20 19.31 36.00 Pass
HT20 | MCSO| 2 12 2467 | 14.75 | 14.35 | 17.56 30.00 -0.20 17.36 36.00 Pass
HT20 | MCSO| 2 | 13 | 2472 | 13.15( 12.15 | 15.69 30.00 -0.20 15.49 36.00 Pass
VHT20| MCSO0| 2 1 2412 | 17.45 | 16.55 | 20.03 30.00 -0.20 19.83 36.00 Pass
VHT20| MCSO0| 2 6 2437 |1 19.35| 19.05 | 22.21 30.00 -0.20 22.01 36.00 Pass
VHT20| MCSO0| 2 11 2462 | 16.55 | 16.25 | 19.41 30.00 -0.20 19.21 36.00 Pass
VHT20| MCSO0| 2 12 2467 | 14.65 | 14.25 | 17.46 30.00 -0.20 17.26 36.00 Pass
VHT20| MCSO0| 2 13 2472 | 13.05 | 12.05 | 15.59 30.00 -0.20 15.39 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Report Number : FR161608-03C

TEST RESULTS DATA
Peak Power Spectral Density

2.4GHz Band Single Antenna

Peak PSD DG Peﬁ:‘m?tSD

dBm/3kHz dBi
Mod. | D3 Irl o | Frea. ( ) (dBi) (@Bm/3kH2) | pass/Fail

Rate (MHz)
Ant4 Ant3 Wgrgi 1 A Ant3 Ant4 Ant3
11b |iMbps| 1| 1 | 2412 | -0.77 0.85 270 0.20 8.00 8.00 Pass
11b |[IMbps| 1| 6 | 2437 | -2.47 2038 270 20.20 8.00 8.00 Pass
11b |1Mbps| 1| 11 | 2462 | -3.01 036 270 20.20 8.00 8.00 Pass
11b |iMbps| 1| 12 | 2467 | -2.85 106 270 0.20 8.00 8.00 Pass
11b |IMbps| 1| 13 | 2472 | -3.99 4.5 270 20.20 8.00 8.00 Pass
2.4GHz Band MIMO

Peak PSD DG Peﬁ:‘mTtSD

dBm/3kHz dBi
Mod. | B2 N ch. | 9 ( ) (dBD) (dBm/3kHz) Pass/Falil

Rate (MHz)
Ant4 Ant3 Wgrgi | An Ant3 Ant4 Ant3

11g |6Mbps| 2| 1 | 2412 | -8.04 838 503 165 8.00 Pass
11g |6Mbps| 2| 6 | 2437 | -5.97 553 252 165 8.00 Pass
11g |6Mbps| 2 | 11 | 2462 | -9.21 9.10 6.09 165 8.00 Pass
11g |6Mbps| 2| 12 | 2467 | -10.12 | -10.70 711 165 8.00 Pass
11g |6Mbps| 2 | 13 | 2472 | -11.79 | -13.07 878 165 8.00 Pass
HT20 [MCSO| 2| 1 | 2412 | -850 783 482 165 8.00 Pass
HT20 [MCSO| 2| 6 | 2437 | -5.66 6.05 265 165 8.00 Pass
HT20 [MCSO| 2 | 11 | 2462 | -9.09 8.20 5.19 165 8.00 Pass
HT20 [MCSO| 2 | 12 | 2467 | -10.73 | -11.12 772 1.65 8.00 Pass
HT20 [MCSO| 2 | 13 | 2472 | -12.45 | -12.88 9.44 165 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR161608-03C

2.4GHz Band MIMO

Data Freq. RU- 99% Occupied BW 6dB BW GdB BW .
Mod. NTY{ CH. Config (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

. (MHz)
Ant4 Ant3 Ant4 Ant3

HE20 [ MCSO| 2 1 2412 | Full - - 18.38 18.70 0.50 Pass
HE20 | MCSO| 2 6 2437 | Full - - 18.98 18.95 0.50 Pass
HE20 [ MCSO| 2 11 2462 | Full - - 18.68 17.60 0.50 Pass
HE20 [ MCSO| 2 12 2467 | Full - - 19.03 18.33 0.50 Pass
HE20 [ MCSO| 2 13 2472 | Full - - 18.50 18.25 0.50 Pass
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TEST RESULTS DATA

Average Output Power

Report Number : FR161608-03C

2.4GHz Band MIMO
Average Conducted EIRP EIRP

Data Freq. RU' Conducted qugr DQ D qugr Pass

Mod. | pore INP{ CH- [ iz | Confio Power Limit (dBi) (dBm) Limit IFail
(dBm) (dBm) (dBm)
Ant4 | Ant3 | SUM | Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3 | Ant4 | Ant3

HE20 [mMcso| 2| 1 [ 2412 Full [17.35] 16.45[19.93 30.00 -0.20 19.73 36.00 Pass
HE20 [MCso| 2| 1 | 2412 26/0 | 9.55 | 9.35 |12.46 30.00 -0.20 12.26 36.00 Pass
HE20 [mMcso| 2| 1 | 2412 52/37[11.95| 11.65[14.81 30.00 -0.20 14.61 36.00 Pass
HE20 [MCso| 2| 1 | 2412 |106/53] 14.75 | 14.35 | 17.56 30.00 -0.20 17.36 36.00 Pass
HE20 [MCSO| 2| 6 | 2437 | Full |19.25(18.95]22.11 30.00 -0.20 21.91 36.00 Pass
HE20 [MCso| 2| 6 | 2437 26/4 [11.45]11.25[14.36 30.00 -0.20 14.16 36.00 Pass
HE20 [MCSO| 2| 6 | 2437 |52/39|14.75| 14.75|17.76 30.00 -0.20 17.56 36.00 Pass
HE20 [MCso| 2| 6 | 2437 [106/53] 17.05 | 16.05 [ 19.59 30.00 -0.20 19.39 36.00 Pass
HE20 [mcso| 2| 11 [ 2462 | Full [16.45[16.15[19.31 30.00 -0.20 19.11 36.00 Pass
HE20 [MCso| 2| 11 | 2462 | 26/8 | 9.45 | 9.45 [12.46 30.00 -0.20 12.26 36.00 Pass
HE20 [mcso| 2| 11 | 2462 | 52/40[ 12.15 [ 11.95 [ 15.06 30.00 -0.20 14.86 36.00 Pass
HE20 [MCso| 2| 11 | 2462 [106/54] 14.65 | 14.45 [ 17.56 30.00 -0.20 17.36 36.00 Pass
HE20 [mcso| 2| 12 | 2467 | Full [14.55[14.15[17.36 30.00 -0.20 17.16 36.00 Pass
HE20 [MCso| 2| 12 | 2467 | 26/8 | 7.65 | 6.85 [10.28 30.00 -0.20 10.08 36.00 Pass
HE20 [MCSo| 2 [ 12 | 2467 | 52/40| 9.65 | 9.55 |12.61 30.00 -0.20 12.41 36.00 Pass
HE20 [MCso| 2| 12 | 2467 [106/54] 12.15 | 11.95 [ 15.06 30.00 -0.20 14.86 36.00 Pass
HE20 [mcso| 2| 13 [ 2472 | Full [12.95 [ 11.95 [ 15.49 30.00 -0.20 15.29 36.00 Pass
HE20 [MCso| 2| 13 | 2472 26/8 | 5.95 | 5.05 | 8.53 30.00 -0.20 8.33 36.00 Pass
HE20 [MCSO| 2 | 13 | 2472 | 52/40| 7.45 | 5.75 | 9.69 30.00 -0.20 9.49 36.00 Pass
HE20 [MCso| 2| 13 | 2472 [106/54] 10.25 | 9.55 [12.92 30.00 -0.20 12.72 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.

A-60f 7



Report Number : FR161608-03C

TEST RESULTS DATA
Peak Power Spectral Density

2.4GHz Band MIMO
0 Peak PSD DG Peﬁ'i‘mﬁ’tSD
Mod. | P22 |nrd cH. | F8% | config (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
Ant4 Ant3 Wgrgi | Ana Ant3 Ant4 Ant3
HE20 [MCSO| 2| 1 | 2412 | Ful | -7.64 7.34 233 165 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 | 26/0 | -8.39 7.92 .91 165 8.00 Pass
HE20 |[MCSO| 2| 1 | 2212 | 52/37| -7.68 755 254 165 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 |106/53] -7.89 7.63 .62 165 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | Full | -4.78 5.00 177 1.65 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | 26/4 | 5.72 5.95 271 165 8.00 Pass
HE20 |[MCSO[ 2| 6 | 2437 | 52/39| -5.08 562 207 1.65 8.00 Pass
HE20 |[MCSO| 2| 6 | 2437 |106/53] -6.09 5.79 2.78 165 8.00 Pass
HE20 [MCSO| 2| 1L | 2462 | Full | -7.35 872 234 1.65 8.00 Pass
HE20 [MCSO| 2| 11 | 2462 | 26/8 | -8.59 8.02 5.01 165 8.00 Pass
HE20 [MCSO| 2| 1L | 2462 | 52/40| -8.16 833 515 1.65 8.00 Pass
HE20 |[MCSO| 2| 11 | 2462 |106/54] -8.09 8.83 5.08 165 8.00 Pass
HE20 |[MCSO| 2| 12 | 2467 | Ful | -10.16 | -10.15 | -7.14 1.65 8.00 Pass
HE20 |[MCSO| 2| 12 | 2467 | 26/8 | -10.97 | -1052 | -7.51 165 8.00 Pass
HE20 [MCSO| 2| 12 | 2467 | 52/40| -1057 | -1083 | -7.56 1.65 8.00 Pass
HE20 |[MCSO| 2| 12 | 2467 |106/54] -1054 | -1062 | -7.53 165 8.00 Pass
HE20 |[MCSO| 2| 13 | 2472 | Ful | -1155 | -1252 | -854 1.65 8.00 Pass
HE20 |[MCSO| 2| 13 | 2472 | 26/8 | -12.76 | -1259 | 958 165 8.00 Pass
HE20 [MCSO| 2| 13 | 2472 | 52/40| -1223 | -1359 | -9.22 1.65 8.00 Pass
HE20 | MCSO| 2| 13 | 2472 |106/54] 1243 | -1226 | -9.25 165 8.00 Pass

Measured power density (dBm) has offset with cable loss.

A-Tof7
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Tom Lee

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

10
90
80

70

161608-03
Mode 1
120Vac/60Hz
Line

Full Spectrum

% 60 CISPR:OP LimitatMaimn Plorts
3 i
© "L
£ =59 ® - - _CISPR-Ave LimitatMain Plorts
T 4 RER R i E
3 40' “ ‘
s +
30+
201
101
0 } } } —+—— } } } +— } }
150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 34.57 55.88 21.31 | L1 OFF 19.7
0.152250 51.07 65.88 1481 | L1 OFF 19.7
0.159000 33.06 55.52 22.46 | L1 OFF 19.7
0.159000 49.46 65.52 16.06 | L1 OFF 19.7
0.168000 33.65 55.06 2141 | L1 OFF 19.7
0.168000 52.02 65.06 13.04 | L1 OFF 19.7
0.174750 35.89 54.73 18.84 | L1 OFF 19.7
0.174750 55.33 64.73 9.40 | L1 OFF 19.7
0.183750 39.91 54.31 14.40 | L1 OFF 19.7
0.183750 56.65 64.31 7.66 | L1 OFF 19.7
0.197250 39.26 53.73 14.47 | L1 OFF 19.7
0.197250 55.37 63.73 8.36 | L1 OFF 19.7
0.204000 32.52 53.45 20.93 | L1 OFF 19.7
0.204000 47.95 63.45 1550 | L1 OFF 19.7
0.242250 26.15 52.02 25.87 | L1 OFF 19.7
0.242250 38.02 62.02 24.00 | L1 OFF 19.7
0.253500 25.85 51.64 25.79 | L1 OFF 19.7
0.253500 36.76 61.64 24.88 | L1 OFF 19.7
0.278250 30.33 50.87 20.54 | L1 OFF 19.7
0.278250 43.98 60.87 16.89 | L1 OFF 19.7
0.296250 32.44 50.35 1791 | L1 OFF 19.7




0.296250 43.20 --- 60.35 17.15 | L1 OFF 19.7
0.379500 --- 30.34 48.29 1795 | L1 OFF 19.7
0.379500 38.11 --- 58.29 20.18 | L1 OFF 19.7
0.577500 --- 28.22 46.00 17.78 | L1 OFF 19.9
0.577500 34.89 --- 56.00 2111 | L1 OFF 19.9
7.035000 --- 28.42 50.00 2158 | L1 OFF 20.1
7.035000 32.48 --- 60.00 2752 | L1 OFF 20.1




EUT Information

Report NO : 161608-03
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
m i
2 h‘”u"- CISPR-Ave Limitiat Main Plorts
= 501 b i
q>) S S S S S T |
3 ¢
40T &
1 ¢ .
30"
20T
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 31.13 55.88 2475 | N OFF 19.7
0.152250 45.70 65.88 20.18 | N OFF 19.7
0.159000 30.45 55.52 25.07 | N OFF 19.7
0.159000 4551 65.52 20.01 | N OFF 19.7
0.172500 31.80 54.84 23.04 | N OFF 19.7
0.172500 51.32 64.84 1352 | N OFF 19.7
0.183750 37.68 54.31 16.63 | N OFF 19.7
0.183750 54.51 64.31 9.80 | N OFF 19.7
0.197250 37.62 53.73 16.11 | N OFF 19.7
0.197250 53.26 63.73 10.47 | N OFF 19.7
0.276000 29.98 50.94 20.96 | N OFF 19.7
0.276000 42.78 60.94 18.16 | N OFF 19.7
0.390750 31.40 48.05 16.65 | N OFF 19.7
0.390750 38.59 58.05 19.46 | N OFF 19.7
0.685500 27.99 46.00 18.01 | N OFF 20.0
0.685500 35.35 56.00 20.65 | N OFF 20.0
6.666000 27.98 50.00 22.02 | N OFF 20.1
6.666000 32.16 60.00 27.84 | N OFF 20.1




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

Appendix C. Radiated Spurious Emission

Temperature : 22.1~23.1°C
Test Engineer : Leo Lee, Mancy Chou and Bigshow Wang
Relative Humidity : 55.0~60.0%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
2378.86 49.25 -24.75 74 46 27.84 16.55 | 41.14 | 100 218 P H
2387.33 38.94 -15.06 54 35.69 27.83 16.56 | 41.14 | 100 218 A H
* 2412 110.16 - - 106.96 27.75 16.6 41.15 100 218 P H
* 2412 107.03 - - 103.83 27.75 16.6 41.15 100 218 A H
H
802.11b
H
CHO1
2387.99 49.24 -24.76 74 46 27.82 16.56 | 41.14 | 332 300 P \%
2412MHz
2387.22 38.46 -15.54 54 35.21 27.83 16.56 | 41.14 | 332 300 A \%
* 2412 107.93 - - 104.73 27.75 16.6 41.15 | 332 300 P V
* 2412 104.84 - - 101.64 27.75 16.6 41.15 | 332 300 A \%
V
\%
2311.44 48.86 -25.14 74 45.57 27.98 16.43 | 41.12 100 215 P H
2390 37.57 -16.43 54 34.33 27.82 16.56 | 41.14 | 100 215 A H
* 2437 110.76 - - 107.62 27.65 16.64 | 41.15 100 215 P H
* 2437 107.68 - - 104.54 27.65 16.64 | 41.15 100 215 A H
2490.01 49.01 -24.99 74 45.86 27.6 16.72 | 41.17 100 215 P H
802.11b
2483.53 37.75 -16.25 54 34.61 27.6 16.71 41.17 100 215 A H
CH 06
2324.56 49.72 -24.28 74 46.43 27.95 16.46 | 41.12 | 331 300 P \%
2437MHz
2389.84 37.68 -16.32 54 34.44 27.82 16.56 | 41.14 | 331 300 A \%
* 2437 109.25 - - 106.11 27.65 16.64 41.15 331 300 P \%
* 2437 106.13 - - 102.99 27.65 16.64 | 41.15 | 331 300 A \%
2489.29 49.38 -24.62 74 46.23 27.6 16.72 | 41.17 | 331 300 P \Y,
2483.98 37.72 -16.28 54 34.58 27.6 16.71 | 41.17 | 331 300 A \%
TEL : 886-3-327-0868 Page Number : C1lof C38
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* 2462 111.8 - - 108.68 27.6 16.68 | 41.16 | 109 214 P H
* 2462 108.56 - - 105.44 27.6 16.68 | 41.16 | 109 214 A H
2484.95 50.33 -23.67 74 47.19 27.6 16.71 | 41.17 | 109 214 P H
2483.5 40.98 -13.02 54 37.84 27.6 16.71 | 41.17 | 109 214 A H
H
802.11b
H
CH 11
* 2462 109.94 - - 106.82 27.6 16.68 | 41.16 | 355 306 P \%
2462MHz
* 2462 106.74 - - 103.62 27.6 16.68 | 41.16 | 355 | 306 A \%
2483.55 50.35 -23.65 74 47.21 27.6 16.71 | 41.17 | 355 | 306 P \Y,
2483.5 39.96 -14.04 54 36.82 27.6 16.71 | 41.17 | 355 | 306 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 111.75 - - 108.63 27.6 16.68 | 41.16 100 211 P H
* 2467 108.43 - - 105.31 27.6 16.68 | 41.16 100 211 A H
2483.5 57.21 -16.79 74 54.07 27.6 16.71 | 41.17 100 211 P H
2483.5 50.49 -3.51 54 47.35 27.6 16.71 | 41.17 100 211 A H
H
802.11b
H
CH 12
* 2467 110.01 - - 106.89 27.6 16.68 | 41.16 | 356 302 P \%
2467MHz
* 2467 106.88 - - 103.76 27.6 16.68 | 41.16 | 356 302 A \Y,
2483.5 52.43 -21.57 74 49.29 27.6 16.71 | 41.17 | 356 302 P \%
2483.5 43.79 -10.21 54 40.65 27.6 16.71 | 41.17 | 356 302 A \%
\Y,
\%
* 2470 109.7 - - 106.57 27.6 16.69 | 41.16 100 214 P H
* 2470 106.55 - - 103.42 27.6 16.69 | 41.16 100 214 A H
2485.6 56.71 -17.29 74 53.57 27.6 16.71 | 41.17 100 214 P H
2485.8 51.46 -2.54 54 48.32 27.6 16.71 | 41.17 100 214 A H
H
802.11b
H
CH 13
* 2472 108.04 - - 104.91 27.6 16.69 | 41.16 | 400 292 P \%
2472MHz
* 2472 104.93 - - 101.8 27.6 16.69 | 41.16 | 400 292 A V
2485.7 53.52 -20.48 74 50.38 27.6 16.71 | 41.17 | 400 292 P \%
2484.95 46.39 -7.61 54 43.25 27.6 16.71 | 41.17 | 400 292 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C3 0of C38
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Report No. : FR161608-03C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 40.46 -33.54 74 57.87 31.3 10.15 58.86 - - P H
10935 51.12 -22.88 74 56.8 40.47 14.72 60.87 - - P H
10935 41.19 -12.81 54 46.87 40.47 14.72 60.87 - - A H
14490 49.44 -24.56 74 54.38 41.37 16.86 63.17 - - P H
14490 42.54 -11.46 54 47.48 41.37 16.86 63.17 - - A H
18000 58.39 -15.61 74 48.28 48.4 18.95 57.24 - - P H
18000 48.19 -5.81 54 38.08 48.4 18.95 57.24 - - A H
H
H
H
H
802.11b
H
CH 01
4824 40.29 -33.71 74 57.7 31.3 10.15 58.86 - - P \%
2412MHz
11040 50.62 -23.38 74 56.22 40.48 14.78 60.86 - - P \%
11040 41.17 -12.83 54 46.77 40.48 14.78 60.86 - - A \%
14475 50.22 -23.78 74 55.22 41.33 16.85 63.18 - - P \%
14475 42.22 -11.78 54 47.22 41.33 16.85 63.18 - - A \%
18000 58.03 -15.97 74 47.92 48.4 18.95 57.24 - - P \%
18000 48.24 -5.76 54 38.13 48.4 18.95 57.24 - - A \%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C4 of C38
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Report No. : FR161608-03C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4874 41.76 -32.24 74 59.16 31.3 10.2 58.9 - - P H
7311 44.2 -29.8 74 53.89 36.32 12.42 | 58.43 - - P H
10920 50.5 -23.5 74 56.22 40.44 14.71 60.87 - - P H
10920 41.17 -12.83 54 46.89 40.44 14.71 60.87 - - A H
14490 49.19 -24.81 74 54.13 41.37 16.86 63.17 - - P H
14490 42.23 -11.77 54 47.17 41.37 16.86 63.17 - - A H
17985 57.62 -16.38 74 47.85 48.1 18.94 57.27 - - P H
17985 48.18 -5.82 54 38.41 48.1 18.94 57.27 - - A H

H

H

H

802.11b
H
CH 06
4874 40.06 -33.94 74 57.46 31.3 10.2 58.9 - - P \%
2437MHz

7311 44.54 -29.46 74 54.23 36.32 12.42 58.43 - - P \%
10995 50.44 -23.56 74 55.96 40.59 14.75 | 60.86 - - P \Y,
10995 41.22 -12.78 54 46.74 40.59 14.75 60.86 - - A \%
14490 50.17 -23.83 74 55.11 41.37 16.86 63.17 - - P \%
14490 42.15 -11.85 54 47.09 41.37 16.86 63.17 - - A \%
18000 57.93 -16.07 74 47.82 48.4 18.95 57.24 - - P \%
18000 48.39 -5.61 54 38.28 48.4 18.95 | 57.24 - - A |V

\%

\%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 39.8 -34.2 74 57.1 314 10.25 58.95 - - P H
7386 44.03 -29.97 74 53.62 36.26 12.44 | 58.29 - - P H
11535 50.68 -23.32 74 56.34 40.23 15.02 60.91 - - P H
11535 40.81 -13.19 54 46.47 40.23 15.02 60.91 - - A H
14475 49.28 -24.72 74 54.28 41.33 16.85 63.18 - - P H
14475 41.89 -12.11 54 46.89 41.33 16.85 63.18 - - A H
18000 57.17 -16.83 74 47.06 48.4 18.95 57.24 - - P H
18000 48.28 -5.72 54 38.17 48.4 18.95 57.24 - - A H
H
H
H
802.11b
H
CH11
4924 40.18 -33.82 74 57.48 31.4 10.25 58.95 - - P \%
2462MHz
7386 44.75 -29.25 74 54.34 36.26 12.44 58.29 - - P \%
10635 50.77 -23.23 74 57.31 39.8 14.57 60.91 - - P \%
10635 40.33 -13.67 54 46.87 39.8 1457 | 60.91 - - A |V
14475 50.87 -23.13 74 55.87 41.33 16.85 63.18 - - P \%
14475 42.17 -11.83 54 47.17 41.33 16.85 63.18 - - A \%
18000 58.65 -15.35 74 48.54 48.4 18.95 57.24 - - P \%
18000 48.2 -5.8 54 38.09 48.4 18.95 | 57.24 - - A |V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4934 43.09 -30.91 74 60.38 314 10.26 58.95 - - P H
7401 44.19 -29.81 74 53.81 36.2 12.45 58.27 - - P H
11415 50.44 -23.56 74 56.13 40.22 14.96 60.87 - - P H
11415 41.27 -12.73 54 46.96 40.22 14.96 60.87 - - A H
14490 50.63 -23.37 74 55.57 41.37 16.86 63.17 - - P H
14490 42.23 -11.77 54 47.17 41.37 16.86 63.17 - - A H
17985 58.08 -15.92 74 48.31 48.1 18.94 57.27 - - P H
17985 48.21 -5.79 54 38.44 48.1 18.94 57.27 - - A H
H
H
H
802.11b
H
CH 12
4934 42.08 -31.92 74 59.37 31.4 10.26 58.95 - - P \%
2467MHz
7401 45.94 -28.06 74 55.56 36.2 12.45 58.27 - - P \%
10875 50.6 -23.4 74 56.44 40.35 14.69 | 60.88 - - P \Y,
10875 40.86 -13.14 54 46.7 40.35 14.69 60.88 - - A \%
14490 49.88 -24.12 74 54.82 41.37 16.86 63.17 - - P \%
14490 42.31 -11.69 54 47.25 41.37 16.86 63.17 - - A \%
18000 58.26 -15.74 74 48.15 48.4 18.95 57.24 - - P \%
18000 48.43 -5.57 54 38.32 48.4 18.95 | 57.24 - - A |V
\%
\%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4944 41.33 -32.67 74 58.63 314 10.26 58.96 - - P H
7416 44.83 -29.17 74 54.35 36.26 12.46 58.24 - - P H
10995 50.57 -23.43 74 56.09 40.59 14.75 60.86 - - P H
10995 41.07 -12.93 54 46.59 40.59 14.75 60.86 - - A H
14475 49.66 -24.34 74 54.66 41.33 16.85 63.18 - - P H
14475 42.32 -11.68 54 47.32 41.33 16.85 63.18 - - A H
18000 57.54 -16.46 74 47.43 48.4 18.95 57.24 - - P H
18000 48.23 -5.77 54 38.12 48.4 18.95 57.24 - - A H
H
H
H
802.11b
H
CH 13
4944 39.47 -34.53 74 56.77 31.4 10.26 58.96 - - P \%
2472MHz
7416 44.3 -29.7 74 53.82 36.26 12.46 58.24 - - P \%
11025 50.6 -23.4 74 56.17 40.52 14.77 60.86 - - P \%
11025 41.21 -12.79 54 46.78 40.52 14.77 60.86 - - A \%
14475 49.4 -24.6 74 54.4 41.33 16.85 63.18 - - P \%
14475 42.22 -11.78 54 47.22 41.33 16.85 63.18 - - A \%
18000 58.72 -15.28 74 48.61 48.4 18.95 57.24 - - P \%
18000 48.23 -5.77 54 38.12 48.4 18.95 57.24 - - A \%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Emission above 18GHz

2.4GHz WIFI 802.11b (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
23152 41.9 -32.1 74 60.27 38.82 -3.12 | 54.07 - - P

< I KK KKK KKK <K|K<Kjrjjxfxjxyxjxx|xT T | T | T

2.4GHz
802.11b
22336 40.39 -33.61 74 59.87 38.37 -3.28 54.57 - - P
SHF
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C9 of C38
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2383.08 49.35 -24.65 74 46.11 27.83 16.55 | 41.14 | 140 115 P H
2387.175 38.92 -15.08 54 35.67 27.83 16.56 | 41.14 | 140 115 A H
* 2412 107.58 - - 104.38 27.75 16.6 41.15 | 140 115 P H
* 2412 104.72 - - 101.52 27.75 16.6 41.15 | 140 115 A H
H
802.11b
H
CHO1
2384.865 49.74 -24.26 74 46.49 27.83 16.56 | 41.14 | 381 226 P \Y,
2412MHz
2386.965 38.1 -15.9 54 34.85 27.83 16.56 | 41.14 | 381 226 A \%
* 2412 103.62 - - 100.42 27.75 16.6 41.15 | 381 226 P \Y,
* 2412 100.52 - - 97.32 27.75 16.6 41.15 | 381 226 A \Y,
\%
\Y,
2362.48 48.47 -25.53 74 45.2 27.88 16.52 | 41.13 | 100 109 P H
2318.16 37.21 -16.79 54 33.93 27.96 16.44 | 41.12 | 100 109 A H
* 2437 104.75 - - 101.61 27.65 16.64 | 41.15 | 100 109 P H
* 2437 101.36 - - 98.22 27.65 16.64 | 41.15 | 100 109 A H
2492.26 47.72 -26.28 74 44.57 27.6 16.72 | 41.17 | 100 109 P H
802.11b
2483.53 37.14 -16.86 54 34 27.6 16.71 | 41.17 | 100 109 A H
CH 06
2311.76 48.79 -25.21 74 45.5 27.98 16.43 | 41.12 | 374 | 227 P \Y,
2437MHz
2322.32 37.22 -16.78 54 33.93 27.96 16.45 | 41.12 | 374 | 227 A \%
* 2437 101.08 - - 97.94 27.65 16.64 41.15 374 227 P \%
* 2437 97.63 - - 94.49 27.65 16.64 41.15 374 227 A \%
2488.84 47.3 -26.7 74 44.15 27.6 16.72 | 41.17 | 374 | 227 P \%
2483.53 37.2 -16.8 54 34.06 27.6 16.71 41.17 374 227 A V
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* 2462 104.19 - - 101.07 27.6 16.68 | 41.16 | 132 117 P H
* 2462 100.94 - - 97.82 27.6 16.68 | 41.16 | 132 117 A H
2496.05 48.75 -25.25 74 45.59 27.6 16.73 | 41.17 | 132 117 P H
2486.75 37.49 -16.51 54 34.35 27.6 16.71 | 41.17 | 132 117 A H
H
802.11b
H
CH 11
* 2462 100.32 - - 97.2 27.6 16.68 | 41.16 | 359 227 P \%
2462MHz
* 2462 96.85 - - 93.73 27.6 16.68 | 41.16 | 359 227 A \%
2484.3 49.06 -24.94 74 45.92 27.6 16.71 | 41.17 | 359 227 P \Y,
2487.5 37.38 -16.62 54 34.23 27.6 16.72 | 41.17 | 359 227 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 104.67 - - 101.55 27.6 16.68 | 41.16 | 225 113 P H
* 2467 101.28 - - 98.16 27.6 16.68 | 41.16 | 225 113 A H
2483.88 49.43 -24.57 74 46.29 27.6 16.71 | 41.17 | 225 113 P H
2484.32 41.29 -12.71 54 38.15 27.6 16.71 | 41.17 | 225 113 A H
H
802.11b
H
CH 12
* 2467 100.23 - - 97.11 27.6 16.68 | 41.16 173 189 P \%
2467MHz
* 2467 96.64 - - 93.52 27.6 16.68 | 41.16 173 189 A \Y,
2483.84 48.56 -25.44 74 45.42 27.6 16.71 | 41.17 173 189 P \%
2484.32 39.21 -14.79 54 36.07 27.6 16.71 | 41.17 173 189 A \%
\Y,
\%
* 2472 104.2 - - 101.07 27.6 16.69 | 41.16 100 115 P H
* 2472 100.98 - - 97.85 27.6 16.69 | 41.16 100 115 A H
2486.56 51.14 -22.86 74 48 27.6 16.71 | 41.17 100 115 P H
2485.92 43.43 -10.57 54 40.29 27.6 16.71 | 41.17 100 115 A H
H
802.11b
H
CH 13
* 2472 100.22 - - 97.09 27.6 16.69 | 41.16 | 400 192 P \%
2472MHz
* 2472 97.05 - - 93.92 27.6 16.69 | 41.16 | 400 192 A V
2484.52 49.13 -24.87 74 45.99 27.6 16.71 | 41.17 | 400 192 P \%
2485.76 39.99 -14.01 54 36.85 27.6 16.71 | 41.17 | 400 192 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4824 51.14 -22.86 74 68.55 31.3 10.15 58.86 100 76 P H
4824 48.58 -5.42 54 65.99 313 10.15 58.86 100 76 A H
10950 50.1 -23.9 74 55.74 40.5 14.73 60.87 - - P H
10950 41.13 -12.87 54 46.77 40.5 14.73 60.87 - - A H
14475 49.56 -24.44 74 54.56 41.33 16.85 63.18 - - P H
14475 42.18 -11.82 54 47.18 41.33 16.85 63.18 - - A H
18000 58.06 -15.94 74 47.95 48.4 18.95 57.24 - - P H
18000 48.33 -5.67 54 38.22 48.4 18.95 | 57.24 - - A H

H

H

H

802.11b
H
CH 01
4824 47.52 -26.48 74 64.93 31.3 10.15 | 58.86 | 100 38 P \Y
2412MHz

10980 50.41 -23.59 74 55.97 40.56 14.74 60.86 - - P \%
10980 41.35 -12.65 54 46.91 40.56 14.74 60.86 - - A \%
14475 49.25 -24.75 74 54.25 41.33 16.85 63.18 - - P \%
14475 42.29 -11.71 54 47.29 41.33 16.85 63.18 - - A \%
17970 58.11 -15.89 74 48.69 47.8 18.93 57.31 - - P \%
17970 47.8 -6.2 54 38.38 47.8 18.93 57.31 - - A \%

\%

\%

\%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4874 43.72 -30.28 74 61.12 31.3 10.2 58.9 100 89 P H
7311 53.98 -20.02 74 63.67 36.32 12.42 | 58.43 | 100 | 139 P H
7311 49.05 -4.95 54 58.74 36.32 12.42 58.43 100 139 A H
11145 51.1 -22.9 74 56.96 40.17 14.83 60.86 - - P H
11145 40.9 -13.1 54 46.76 40.17 14.83 60.86 - - A H
14475 49.07 -24.93 74 54.07 41.33 16.85 63.18 - - P H
14475 42.32 -11.68 54 47.32 41.33 16.85 63.18 - - A H
17985 57.46 -16.54 74 47.69 48.1 18.94 57.27 - - P H
17985 47.94 -6.06 54 38.17 48.1 18.94 57.27 - - A H

H

H

802.11b
H
CH 06
4874 41.27 -32.73 74 58.67 31.3 10.2 58.9 100 121 P \%
2437MHz

7311 53.73 -20.27 74 63.42 36.32 12.42 58.43 100 260 P \%
7311 48.85 -5.15 54 58.54 36.32 12.42 58.43 100 260 A \%
11040 50.47 -23.53 74 56.07 40.48 14.78 60.86 - - P \%
11040 41.28 -12.72 54 46.88 40.48 14.78 60.86 - - A \%
14475 49.2 -24.8 74 54.2 41.33 16.85 63.18 - - P \%
14475 42.09 -11.91 54 47.09 41.33 16.85 63.18 - - A \%
18000 58.57 -15.43 74 48.46 48.4 18.95 57.24 - - P \%
18000 48.14 -5.86 54 38.03 48.4 18.95 57.24 - - A \%

\%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 46.17 -27.83 74 63.47 314 10.25 58.95 100 121 P H
7386 54.72 -19.28 74 64.31 36.26 12.44 | 58.29 | 100 | 300 P H
7386 50.84 -3.16 54 60.43 36.26 12.44 58.29 100 300 A H
11205 50.73 -23.27 74 56.73 40 14.86 60.86 - - P H
11205 40.81 -13.19 54 46.81 40 14.86 60.86 - - A H
14490 49.56 -24.44 74 54.5 41.37 16.86 63.17 - - P H
14490 42.14 -11.86 54 47.08 41.37 16.86 63.17 - - A H
18000 57.81 -16.19 74 47.7 48.4 18.95 57.24 - - P H
18000 48.32 -5.68 54 38.21 48.4 18.95 | 57.24 - - A H
H
H
802.11b
H
CH11
4924 45.77 -28.23 74 63.07 31.4 10.25 58.95 100 67 P \%
2462MHz
7386 53.24 -20.76 74 62.83 36.26 12.44 58.29 100 262 P \%
7386 47.99 -6.01 54 57.58 36.26 12.44 58.29 100 262 A \%
11250 49.9 -24.1 74 55.88 40 14.88 60.86 - - P \%
11250 40.92 -13.08 54 46.9 40 14.88 60.86 - - A \%
14475 49.11 -24.89 74 54.11 41.33 16.85 63.18 - - P \%
14475 42.08 -11.92 54 47.08 41.33 16.85 63.18 - - A \%
18000 57.86 -16.14 74 47.75 48.4 18.95 57.24 - - P \%
18000 48.1 -5.9 54 37.99 48.4 18.95 57.24 - - A \%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868 Page Number : C15 of C38
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4934 46.63 -27.37 74 63.92 314 10.26 58.95 100 121 P H
7401 55.43 -18.57 74 65.05 36.2 12.45 58.27 100 300 P H
7401 50.95 -3.05 54 60.57 36.2 12.45 58.27 100 300 A H
11070 50.68 -23.32 74 56.36 40.39 14.79 60.86 - - P H
11070 41.06 -12.94 54 46.74 40.39 14.79 60.86 - - A H
14475 49.97 -24.03 74 54.97 41.33 16.85 63.18 - - P H
14475 42.08 -11.92 54 47.08 41.33 16.85 63.18 - - A H
18000 58.27 -15.73 74 48.16 48.4 18.95 57.24 - - P H
18000 48.28 -5.72 54 38.17 48.4 18.95 57.24 - - A H
H
H
802.11b
H
CH 12
4934 44.6 -29.4 74 61.89 31.4 10.26 58.95 100 57 P \%
2467MHz
7395 53.59 -20.41 74 63.2 36.22 12.45 58.28 100 265 P \%
7395 49.77 -4.23 54 59.38 36.22 12.45 58.28 100 265 A \%
10740 50.5 -23.5 74 56.82 39.96 14.62 60.9 - - P \Y
10740 40.6 -13.4 54 46.92 39.96 14.62 60.9 - - A \%
14490 50.62 -23.38 74 55.56 41.37 16.86 63.17 - - P \%
14490 42.28 -11.72 54 47.22 41.37 16.86 63.17 - - A \%
17970 58.26 -15.74 74 48.84 47.8 18.93 57.31 - - P \%
17970 47.64 -6.36 54 38.22 47.8 18.93 57.31 - - A \%
\%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4944 46.26 -27.74 74 63.56 314 10.26 58.96 100 129 P H
7416 54.44 -19.56 74 63.96 36.26 12.46 | 58.24 | 100 | 300 P H
7416 49.85 -4.15 54 59.37 36.26 12.46 58.24 100 300 A H
11070 50.73 -23.27 74 56.41 40.39 14.79 60.86 - - P H
11070 41.2 -12.8 54 46.88 40.39 14.79 | 60.86 - - A H
14490 49.35 -24.65 74 54.29 41.37 16.86 63.17 - - P H
14490 42 -12 54 46.94 41.37 16.86 63.17 - - A H
18000 58.96 -15.04 74 48.85 48.4 18.95 | 57.24 - - P H
18000 48.28 -5.72 54 38.17 48.4 18.95 57.24 - - A H
H
H
802.11b
H
CH 13
4944 45.21 -28.79 74 62.51 31.4 10.26 58.96 100 21 P \%
2472MHz
7416 52.95 -21.05 74 62.47 36.26 12.46 58.24 100 256 P \%
7416 48.89 -5.11 54 58.41 36.26 12.46 58.24 100 256 A \%
11385 50.38 -23.62 74 56.13 40.17 14.95 60.87 - - P \%
11385 41.04 -12.96 54 46.79 40.17 14.95 60.87 - - A \%
14475 50.01 -23.99 74 55.01 41.33 16.85 63.18 - - P \%
14475 42.28 -11.72 54 47.28 41.33 16.85 63.18 - - A \%
18000 57.7 -16.3 74 47.59 48.4 18.95 57.24 - - P \%
18000 48.32 -5.68 54 38.21 48.4 18.95 57.24 - - A \%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Emission above 18GHz

2.4GHz WIFI 802.11b (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
23352 41.68 -32.32 74 59.9 38.86 -3.05 | 54.03 - - P H
H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11b
24896 41.28 -32.72 74 57.79 39.28 -2.81 52.98 - - P \%
SHF
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.485 64.3 -9.7 74 61.06 27.82 16.56 | 41.14 | 100 | 205 P H
2390 51.92 -2.08 54 48.68 27.82 16.56 | 41.14 | 100 | 205 A H
* 2412 109.88 - - 106.68 27.75 16.6 41.15 | 100 | 205 P H
* 2412 102.38 - - 99.18 27.75 16.6 41.15 | 100 | 205 A H
H
802.11g
H
CHoO1
2389.38 54.54 -19.46 74 51.3 27.82 16.56 | 41.14 | 377 | 233 P \Y,
2412MHz
2390 44.43 -9.57 54 41.19 27.82 16.56 | 41.14 | 377 | 233 A |V
* 2412 106.38 - - 103.18 27.75 16.6 4115 | 377 | 233 P \Y,
* 2412 98.54 - - 95.34 27.75 16.6 4115 | 377 | 233 A |V
\Y
\Y,
2390 52.07 -21.93 74 48.83 27.82 16.56 | 41.14 | 100 | 208 P H
2378 38.29 -15.71 54 35.05 27.84 16.54 | 41.14 | 100 | 208 A H
* 2437 110.97 - - 107.83 27.65 16.64 | 41.15 | 100 | 208 P H
* 2437 103.67 - - 100.53 27.65 16.64 | 41.15 | 100 | 208 A H
2484.07 49.41 -24.59 74 46.27 27.6 16.71 | 41.17 | 100 | 208 P H
802.11g
2483.98 38.46 -15.54 54 35.32 27.6 16.71 | 41.17 | 100 | 208 A H
CH 06
2310.16 49.11 -24.89 74 45.82 27.98 16.43 | 41.12 | 400 | 300 P \Y,
2437MHz
2388.4 38.48 -15.52 54 35.24 27.82 16.56 | 41.14 | 400 | 300 A |V
* 2437 107.28 - - 104.14 27.65 16.64 41.15 400 300 P \%
* 2437 98.59 - - 95.45 27.65 16.64 | 41.15 | 400 | 300 A |V
2483.89 49.19 -24.81 74 46.05 27.6 16.71 | 41.17 | 400 | 300 P \Y
2483.98 38.56 -15.44 54 35.42 27.6 16.71 41.17 400 300 A \%
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* 2462 110.87 - - 107.75 27.6 16.68 | 41.16 111 217 P H
* 2462 103.18 - - 100.06 27.6 16.68 | 41.16 111 217 A H
2483.76 63.59 -10.41 74 60.45 27.6 16.71 | 41.17 111 217 P H
2483.64 51.44 -2.56 54 48.3 27.6 16.71 | 41.17 111 217 A H
H
802.11g
H
CH 11
* 2462 103.76 - - 100.64 27.6 16.68 | 41.16 | 184 | 306 P \%
2462MHz
* 2462 96.01 - - 92.89 27.6 16.68 | 41.16 | 184 | 306 A \%
2483.92 51.62 -22.38 74 48.48 27.6 16.71 | 41.17 | 184 | 306 P \Y,
2483.68 40.39 -13.61 54 37.25 27.6 16.71 | 41.17 | 184 | 306 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 109.55 - - 106.43 27.6 16.68 | 41.16 106 218 P H
* 2467 101.75 - - 98.63 27.6 16.68 | 41.16 106 218 A H
2484.32 62.01 -11.99 74 58.87 27.6 16.71 | 41.17 106 218 P H
2483.68 52.13 -1.87 54 48.99 27.6 16.71 | 41.17 106 218 A H
H
802.11g
H
CH 12
* 2467 98.59 - - 95.47 27.6 16.68 | 41.16 | 247 304 P \%
2467MHz
* 2467 90.52 - - 87.4 27.6 16.68 | 41.16 | 247 304 A \Y,
2484.28 48.71 -25.29 74 45.57 27.6 16.71 | 41.17 | 247 304 P \%
2483.64 39.49 -14.51 54 36.35 27.6 16.71 | 41.17 | 247 304 A \%
\Y,
\%
* 2472 107.47 - - 104.34 27.6 16.69 | 41.16 100 212 P H
* 2472 100.12 - - 96.99 27.6 16.69 | 41.16 100 212 A H
2485.28 62.66 -11.34 74 59.52 27.6 16.71 | 41.17 100 212 P H
2483.8 51.04 -2.96 54 47.9 27.6 16.71 | 41.17 100 212 A H
H
802.11g
H
CH 13
* 2472 103.59 - - 100.46 27.6 16.69 | 41.16 | 354 | 303 P \%
2472MHz
* 2472 95.75 - - 92.62 27.6 16.69 | 41.16 | 354 | 303 A V
2483.8 52.26 -21.74 74 49.12 27.6 16.71 | 41.17 | 354 | 303 P \%
2483.52 42.55 -11.45 54 39.41 27.6 16.71 | 41.17 | 354 | 303 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4824 40.15 -33.85 74 57.56 31.3 10.15 58.86 - - P H
7250 52.27 -21.73 74 62.1 36.3 124 58.53 | 100 | 301 P H
7250 39.88 -14.12 54 49.71 36.3 12.4 58.53 100 301 A H
10965 52.12 -21.88 74 57.71 40.53 14.74 60.86 - - P H
10965 42.05 -11.95 54 47.64 40.53 14.74 60.86 - - A H
14500 51.18 -22.82 74 56.09 41.4 16.86 63.17 - - P H
14500 41.16 -12.84 54 46.07 41.4 16.86 63.17 - - A H
18000 58.87 -15.13 74 48.76 48.4 18.95 57.24 - - P H
18000 48.83 -5.17 54 38.72 48.4 18.95 57.24 - - A H

H

H

802.11g
H
CH 01
4824 39.3 -34.7 74 56.71 31.3 10.15 58.86 - - P \%
2412MHz

7250 53.51 -20.49 74 63.34 36.3 12.4 58.53 100 260 P \%
7250 39.73 -14.27 54 49.56 36.3 124 58.53 | 100 | 260 A |V
10605 50.62 -23.38 74 57.18 39.8 14.56 | 60.92 - - P \Y,
10605 40.66 -13.34 54 47.22 39.8 14.56 60.92 - - A \%
14500 51.77 -22.23 74 56.68 41.4 16.86 63.17 - - P \%
14505 41.71 -12.29 54 46.61 41.4 16.87 63.17 - - A \%
18000 59.24 -14.76 74 49.13 48.4 18.95 57.24 - - P \%
18000 49.22 -4.78 54 39.11 48.4 18.95 57.24 - - A \%

\%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4874 50.32 -23.68 74 67.72 31.3 10.2 58.9 100 97 P H
4874 38.89 -15.11 54 56.29 31.3 10.2 58.9 100 97 A H
7311 62.06 -11.94 74 71.75 36.32 12.42 58.43 100 139 P H
7311 49.1 -4.9 54 58.79 36.32 12.42 58.43 100 139 A H
10980 51.32 -22.68 74 56.88 40.56 14.74 | 60.86 - - P H
10980 40.28 -13.72 54 45.84 40.56 14.74 60.86 - - A H
14490 50.82 -23.18 74 55.76 41.37 16.86 63.17 - - P H
14490 40.8 -13.2 54 45.74 41.37 16.86 63.17 - - A H
17985 58.53 -15.47 74 48.76 48.1 18.94 57.27 - - P H
17985 48.48 -5.52 54 38.71 48.1 18.94 57.27 - - A H

H

802.11g
H
CH 06
4874 47.82 -26.18 74 65.22 31.3 10.2 58.9 400 200 P \%
2437MHz

4874 36.22 -17.78 54 53.62 31.3 10.2 58.9 400 200 A \%
7311 60.85 -13.15 74 70.54 36.32 12.42 58.43 100 257 P \%
7311 47.46 -6.54 54 57.15 36.32 12.42 58.43 100 257 A \%
10935 51.6 -22.4 74 57.28 40.47 14.72 60.87 - - P \%
10935 41.59 -12.41 54 47.27 40.47 14.72 60.87 - - A \%
14490 50.62 -23.38 74 55.56 41.37 16.86 63.17 - - P \%
14490 40.6 -13.4 54 45.54 41.37 16.86 63.17 - - A \%
18000 59.27 -14.73 74 49.16 48.4 18.95 57.24 - - P \%
18000 49.26 -4.74 54 39.15 48.4 18.95 57.24 - - A \%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 40.96 -33.04 74 58.26 314 10.25 58.95 - - P H
7386 46.77 -27.23 74 56.36 36.26 12.44 | 58.29 - - P H
10995 52.1 -21.9 74 57.62 40.59 14.75 60.86 - - P H
10995 42.09 -11.91 54 47.61 40.59 14.75 60.86 - - A H
14475 51.54 -22.46 74 56.54 41.33 16.85 63.18 - - P H
14475 41.52 -12.48 54 46.52 41.33 16.85 63.18 - - A H
17985 59.13 -14.87 74 49.36 48.1 18.94 57.27 - - P H
17985 49.12 -4.88 54 39.35 48.1 18.94 57.27 - - A H
H
H
H
802.11g
H
CH11
4924 41.32 -32.68 74 58.62 31.4 10.25 58.95 - - P \%
2462MHz
7386 46.64 -27.36 74 56.23 36.26 12.44 58.29 - - P \%
10920 51.06 -22.94 74 56.78 40.44 14.71 60.87 - - P \%
10920 41.02 -12.98 54 46.74 40.44 14.71 60.87 - - A \%
14500 51.26 -22.74 74 56.17 41.4 16.86 63.17 - - P \%
14500 41.23 -12.77 54 46.14 41.4 16.86 63.17 - - A \%
18000 59.27 -14.73 74 49.16 48.4 18.95 57.24 - - P \%
18000 49.24 -4.76 54 39.13 48.4 18.95 57.24 - - A \%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868 Page Number : C24 of C38
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4934 40.4 -33.6 74 57.69 314 10.26 58.95 - - P H
7401 45.63 -28.37 74 55.25 36.2 12.45 58.27 - - P H
10770 51.96 -22.04 74 58.13 40.08 14.64 60.89 - - P H
10770 41.94 -12.06 54 48.11 40.08 14.64 60.89 - - A H
14500 50.68 -23.32 74 55.59 41.4 16.86 63.17 - - P H
14500 40.66 -13.34 54 45.57 41.4 16.86 63.17 - - A H
18000 58.54 -15.46 74 48.43 48.4 18.95 57.24 - - P H
18000 48.66 -5.34 54 38.55 48.4 18.95 | 57.24 - - A H
H
H
H
i802.11g
H
CH 12
4934 40.66 -33.34 74 57.95 31.4 10.26 | 58.95 - - P \Y,
2467MHz
7401 45.22 -28.78 74 54.84 36.2 12.45 58.27 - - P \%
10950 51.51 -22.49 74 57.15 40.5 14.73 60.87 - - P \%
10950 41.5 -12.5 54 47.14 40.5 14.73 60.87 - - A \%
14500 51.93 -22.07 74 56.84 41.4 16.86 63.17 - - P \%
14500 41.91 -12.09 54 46.82 41.4 16.86 63.17 - - A \%
18000 58.86 -15.14 74 48.75 48.4 18.95 57.24 - - P \%
18000 48.87 -5.13 54 38.76 48.4 18.95 | 57.24 - - A |V
\%
\%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4944 40.57 -33.43 74 57.87 314 10.26 58.96 - - P H
7416 45.28 -28.72 74 54.8 36.26 12.46 58.24 - - P H
10890 51.76 -22.24 74 57.56 40.38 14.7 60.88 - - P H
10890 41.73 -12.27 54 47.53 40.38 14.7 60.88 - - A H
14500 51 -23 74 55.91 41.4 16.86 63.17 - - P H
14500 40.98 -13.02 54 45.89 41.4 16.86 63.17 - - A H
17985 59.16 -14.84 74 49.39 48.1 18.94 57.27 - - P H
17985 49.09 -4.91 54 39.32 48.1 18.94 57.27 - - A H
H
H
H
802.11g
H
CH 13
4944 40.23 -33.77 74 57.53 31.4 10.26 58.96 - - P \%
2472MHz
7416 44.83 -29.17 74 54.35 36.26 12.46 58.24 - - P \%
10635 51.22 -22.78 74 57.76 39.8 14.57 60.91 - - P \%
10635 41.18 -12.82 54 47.72 39.8 14.57 60.91 - - A \%
14475 51.13 -22.87 74 56.13 41.33 16.85 63.18 - - P \%
14475 41.1 -12.9 54 46.1 41.33 16.85 63.18 - - A \%
18000 59.74 -14.26 74 49.63 48.4 18.95 57.24 - - P \%
18000 49.72 -4.28 54 39.61 48.4 18.95 57.24 - - A \%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2389.905 64.69 -9.31 74 61.45 27.82 16.56 | 41.14 100 209 P H
2389.905 51.41 -2.59 54 48.17 27.82 16.56 41.14 100 209 A H
* 2412 108.75 - - 105.55 27.75 16.6 41.15 100 209 P H
* 2412 101.32 - - 98.12 27.75 16.6 41.15 100 209 A H
802.11n H
HT20 H
CHO1 2390 52.35 -21.65 74 49.11 27.82 16.56 41.14 259 322 P \%
2412MHz 2390 41.27 | -12.73 54 3803 | 27.82 | 1656 | 41.14 | 259 | 322 | A | V
* 2412 99.28 - - 96.08 27.75 16.6 41.15 259 322 P \%
* 2412 91.22 - - 88.02 27.75 16.6 41.15 259 322 A \%
\%
\%
2389.04 53.54 -20.46 74 50.3 27.82 16.56 41.14 125 209 P H
2389.36 38.66 -15.34 54 35.42 27.82 16.56 41.14 125 209 A H
* 2437 111.05 - - 107.91 27.65 16.64 41.15 125 209 P H
* 2437 103.79 - - 100.65 27.65 16.64 41.15 125 209 A H
802.11n 2484.07 50.69 -23.31 74 47.55 27.6 16.71 41.17 125 209 P H
HT20 2483.62 38.95 -15.05 54 35.81 27.6 16.71 41.17 125 209 A H
CH 06 2364.88 48.79 -25.21 74 45.53 27.87 16.52 41.13 400 298 P \%
2437MHz 2367.76 38.44 | -15.56 54 35.19 | 27.86 | 1653 | 41.14 | 400 | 298 | A | V
* 2437 105.17 - - 102.03 27.65 16.64 41.15 400 298 P \%
* 2437 96.62 - - 93.48 27.65 16.64 41.15 400 298 A \%
2483.53 50.01 -23.99 74 46.87 27.6 16.71 41.17 400 298 P \%
2484.88 38.75 -15.25 54 35.61 27.6 16.71 41.17 400 298 A \%
TEL : 886-3-327-0868 Page Number 1 C27 of C38
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2462 110.81 - - 107.69 27.6 16.68 | 41.16 | 110 | 219 P H
2462 102.46 - - 99.34 27.6 16.68 41.16 110 219 A H
2484.84 63.11 -10.89 74 59.97 27.6 16.71 41.17 110 219 P H
2483.56 51.13 -2.87 54 47.99 27.6 16.71 41.17 110 219 A H
802.11n H
HT20 H
CH11 2462 106.37 - - 103.25 27.6 16.68 41.16 400 303 P \%
2462MHz 2462 98.61 - - 95.49 27.6 16.68 | 41.16 | 400 | 303 | A | V
2483.6 55.61 -18.39 74 52.47 27.6 16.71 41.17 400 303 P \%
2483.56 44.67 -9.33 54 41.53 27.6 16.71 41.17 400 303 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2467 108.52 - - 105.4 27.6 16.68 41.16 100 214 P H
* 2467 100.63 - - 97.51 27.6 16.68 | 41.16 | 100 | 214 A H
2485.04 62.86 -11.14 74 59.72 27.6 16.71 41.17 100 214 P H
2485.04 51.57 -2.43 54 48.43 27.6 16.71 41.17 100 214 A H
802.11n H
HT20 H
CH 12 * 2467 102.16 - - 99.04 27.6 16.68 | 41.16 | 244 | 316 P Y
2467TMHz |« 2467 93.98 - - 90.86 27.6 16.68 | 41.16 | 244 | 316 | A | V
2483.6 50.17 -23.83 74 47.03 27.6 16.71 41.17 244 316 P \%
2484.4 40.68 -13.32 54 37.54 27.6 16.71 41.17 244 316 A \%
\%
\%
* 2472 107.35 - - 104.22 27.6 16.69 41.16 100 214 P H
* 2472 99.23 - - 96.1 27.6 16.69 41.16 100 214 A H
2486.12 62.2 -11.8 74 59.06 27.6 16.71 41.17 100 214 P H
2483.6 51.06 -2.94 54 47.92 27.6 16.71 41.17 100 214 A H
802.11n H
HT20 H
CH 13 * 2472 103.87 - - 100.74 27.6 16.69 41.16 400 297 P \%
2472MHz * 2472 95.6 - - 92.47 27.6 16.69 41.16 400 297 A \%
2483.6 52.66 -21.34 74 49.52 27.6 16.71 41.17 400 297 P \%
2483.52 43.89 -10.11 54 40.75 27.6 16.71 41.17 400 297 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

4824 41.35 -32.65 74 58.76 31.3 10.15 58.86 - - P H

10890 51.34 |-22.66 74 57.14 40.38 14.7 60.88 - - P H

10890 41.33 -12.67 54 47.13 40.38 14.7 60.88 - - A H

14490 50.68 -23.32 74 55.62 41.37 16.86 63.17 - - P H

14490 40.67 -13.33 54 45.61 41.37 16.86 63.17 - - A H

18000 59.02 -14.98 74 48.91 48.4 18.95 57.24 - - P H

18000 49.01 -4.99 54 38.9 48.4 18.95 | 57.24 - - A | H

- - H

H

H

802.11n H

HT20 H

CHO1 4824 40.16 -33.84 74 57.57 31.3 10.15 58.86 - - P \%

2412MHz 10890 52.13 | -21.87 74 57.93 | 40.38 14.7 | 60.88 - - P |V

10890 42.11 -11.89 54 47.91 40.38 14.7 60.88 - - A \%

14475 51.28 -22.72 74 56.28 41.33 16.85 63.18 - - P \%

14475 41.26 -12.74 54 46.26 41.33 16.85 63.18 - - A \%

17985 58.69 -15.31 74 48.92 48.1 18.94 57.27 - - P \%

17985 48.73 -5.27 54 38.96 48.1 18.94 57.27 - - A \%

\%

\%

\%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

4874 50.66 -23.34 74 68.06 31.3 10.2 58.9 100 72 P H

4874 39.37 -14.63 54 56.77 313 10.2 58.9 100 72 A H

7311 63.54 -10.46 74 73.23 36.32 12.42 58.43 100 138 P H

7311 50.23 -3.77 54 59.92 36.32 12.42 58.43 100 138 A H

10815 51.54 -22.46 74 57.54 40.23 14.66 60.89 - - P H

10815 41.53 -12.47 54 47.53 40.23 14.66 60.89 - - A H

14490 51.07 -22.93 74 56.01 41.37 16.86 63.17 - - P H

14490 41.08 -12.92 54 46.02 41.37 16.86 63.17 - - A H

18000 59.54 -14.46 74 49.43 48.4 18.95 57.24 - - P H

18000 49.53 -4.47 54 39.42 48.4 18.95 57.24 - - A H

802.11n H

HT20 H

CH 06 4874 48.23 -25.77 74 65.63 31.3 10.2 58.9 400 252 P \%

2437MHz 4874 35.97 |-18.03 54 53.37 31.3 10.2 589 | 400 | 252 | A |V

7311 60.8 -13.2 74 70.49 36.32 12.42 58.43 100 264 P \%

7311 48.67 -5.33 54 58.36 36.32 12.42 58.43 100 264 A \%

10800 51.2 -22.8 74 57.24 40.2 14.65 60.89 - - P \%

10800 41.19 -12.81 54 47.23 40.2 14.65 60.89 - - A \%

14475 51.88 -22.12 74 56.88 41.33 16.85 63.18 - - P \%

14475 41.87 -12.13 54 46.87 41.33 16.85 63.18 - - A \%

17985 59.4 -14.6 74 49.63 48.1 18.94 57.27 - - P \%

17985 49.38 -4.62 54 39.61 48.1 18.94 57.27 - - A \%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 42.11 -31.89 74 59.41 314 10.25 58.95 - - P H
7386 47.52 -26.48 74 57.11 36.26 12.44 58.29 - - P H
10875 51.3 -22.7 74 57.14 40.35 14.69 60.88 - - P H
10875 41.33 -12.67 54 47.17 40.35 14.69 60.88 - - A H
14475 50.94 -23.06 74 55.94 41.33 16.85 63.18 - - P H
14475 40.93 -13.07 54 45.93 41.33 16.85 63.18 - - A H
18000 58.92 -15.08 74 48.81 48.4 18.95 57.24 - - P H
18000 48.93 -5.07 54 38.82 48.4 18.95 | 57.24 - - A H
H
H
802.11n H
HT20 H
CH11 4924 41.48 -32.52 74 58.78 31.4 10.25 58.95 - - P \%
2462MHz 7386 46.76 | -27.24 74 56.35 | 36.26 | 12.44 | 58.29 - - P |V
10650 52.31 -21.69 74 58.84 39.8 1458 | 60.91 - - P \Y,
10650 42.3 -11.7 54 48.83 39.8 1458 | 60.91 - - A |V
14475 50.77 -23.23 74 55.77 41.33 16.85 63.18 - - P \%
14475 40.75 -13.25 54 45.75 41.33 16.85 63.18 - - A \%
18000 59.04 -14.96 74 48.93 48.4 18.95 57.24 - - P \%
18000 49.03 -4.97 54 38.92 48.4 18.95 | 57.24 - - A |V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

4934 40.52 -33.48 74 57.81 314 10.26 58.95 - - P H

7401 45.1 -28.9 74 54.72 36.2 12.45 58.27 - - P H

10890 51.85 -22.15 74 57.65 40.38 14.7 60.88 - - P H

10890 41.57 -12.43 54 47.37 40.38 14.7 60.88 - - A H

14475 50.76 -23.24 74 55.76 41.33 16.85 63.18 - - P H

14475 40.74 -13.26 54 45.74 41.33 16.85 63.18 - - A H

18000 60.03 |-13.97 74 49.92 48.4 18.95 | 57.24 - - P H

18000 50.02 -3.98 54 39.91 48.4 18.95 | 57.24 - - A | H

H

H

802.11n H

HT20 H

CH 12 4934 40.74 -33.26 74 58.03 314 10.26 58.95 - - P \%

2467MHz 7401 4488 | -29.12 74 54.5 36.2 12.45 | 58.27 - - P |V

10965 51.22 -22.78 74 56.81 40.53 14.74 60.86 - - P \%

10965 41.2 -12.8 54 46.79 40.53 14.74 60.86 - - A \%

14475 50.68 -23.32 74 55.68 41.33 16.85 63.18 - - P \%

14475 40.62 -13.38 54 45.62 41.33 16.85 63.18 - - A \%

18000 59.24 -14.76 74 49.13 48.4 18.95 57.24 - - P \%

18000 49.23 -4.77 54 39.12 48.4 18.95 57.24 - - A \%

\%

\%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4944 40.15 -33.85 74 57.45 314 10.26 58.96 - - P H
7416 46.31 -27.69 74 55.83 36.26 12.46 | 58.24 - - P H
10935 51.7 -22.3 74 57.38 40.47 14.72 60.87 - - P H
10935 41.68 -12.32 54 47.36 40.47 14.72 60.87 - - A H
14475 51.48 -22.52 74 56.48 41.33 16.85 63.18 - - P H
14475 41.43 -12.57 54 46.43 41.33 16.85 63.18 - - A H
18000 58.72 -15.28 74 48.61 48.4 18.95 57.24 - - P H
18000 48.78 -5.22 54 38.67 48.4 18.95 57.24 - - A H
H
H
802.11n H
HT20 H
CH 13 4944 40.63 -33.37 74 57.93 31.4 10.26 | 58.96 - - P \Y,
2472MHz 7416 45.76 | -28.24 74 55.28 | 36.26 | 12.46 | 58.24 - - P |V
10830 51.43 -22.57 74 57.38 40.26 14.67 60.88 - - P \%
10830 41.41 -12.59 54 47.36 40.26 14.67 60.88 - - A \%
14475 50.56 -23.44 74 55.56 41.33 16.85 63.18 - - P \%
14475 40.54 -13.46 54 45.54 41.33 16.85 63.18 - - A \%
18000 60.24 -13.76 74 50.13 48.4 18.95 57.24 - - P \%
18000 50.22 -3.78 54 40.11 48.4 18.95 57.24 - - A \%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868 Page Number : C34 of C38
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Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
24928 41.38 | -32.62 74 57.84 39.31 -2.81 | 52.96 - - P H
H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11g
23208 41.53 -32.47 74 59.82 38.87 -3.1 54.06 - - P \%
SHF
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

Emission below 1GHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 23.04 |-16.96 40 30.33 24.59 0.61 32.49 - - P H
95.96 33.21 -10.29 43.5 48.95 15.45 1.29 32.48 - - P H
171.62 27.26 -16.24 43.5 42.46 15.48 1.81 32.49 - - P H
208.48 25.04 -18.46 43.5 40.34 15.14 1.99 32.43 - - P H
713.85 31.1 -14.9 46 33.35 26.6 3.6 32.45 - - P H
935.01 32.33 |-13.67 46 29.65 29.86 4.22 314 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
e 34.85 31.04 -8.96 40 40.7 22.21 0.67 32.54 - - P |V
65.89 26.14 -13.86 40 45.67 11.92 1.09 32.54 - - P \%
94.02 27.12 -16.38 43.5 43.22 15.11 1.27 32.48 - - P \%
171.62 22.35 -21.15 43.5 37.55 15.48 1.81 32.49 - - P \%
665.35 28.23 -17.77 46 30.95 26.2 3.47 32.39 - - P \%
913.67 32.32 -13.68 46 30.51 29.2 4.15 31.54 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark 2. All results are PASS against limit line.
3. The emission level is with at least 6 dB margin against limit line, the position is marked as “-*.
TEL : 886-3-327-0868 Page Number : C36 of C38
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C37 of C38
FAX : 886-3-327-0855
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A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C38 of C38
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Appendix D. Radiated Spurious Emission Plots

Temperature : 22.1~23.1°C

Test Engineer : Leo Lee, Mancy Chou and Bigshow Wang
Relative Humidity : 55.0~60.0%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D73
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
4 Horizontal Fundamental
100.0| r»\\ 100.0{
o
wod
500) wf L S Soomwews w et o
40.0| 40.0| i
o
Site :03CHI5-HY Site : 03CH15-HY
Condition :PEAK_BE_74 3m 9120D_1620_20211025 HORIZONTAL Condition < PEAK_74 3m 9120D_1620_20211025 HORIZONTAL
RO 00D 000K2 VOWESOPO00RHE WAt Ao To00000k 1 VoW 3300000k s WALt
Peak
1wog
o
50.0 /‘/ 50,0/
S N S AN S |
_ o B
Site :03CHI5-HY Site 1 03CH15-HY
Condition : AV6_BE_54 3m 9120D_1620_20211025 HORIZONTAL Condition AV6_54 3m 9120D_1620_20211025 HORIZONTAL
RBMELOgD 000K VB 0010k Sur T ROMLoOD 00K VoM Go1oRH s WA
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge

@ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

A (@Buvim)

Date: 2021-11:30

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

100.0| N B\ 100.0|
o
809 809 PEAK 74,
50.0) = 3 50| . bt o | bt
40.0) 40.0| o s Ml
e
Condition : PEAK_BE_74 3m 9120D_1620_20211025 VERTICAL Condition "AK_74 3m 9120D_1620_20211025 VERTICAL
Ao To0D 00K s VNS00 00K ST RO 000aH WSSO0 SWT e
Peak
100.0| /V\ 100.0|
90.0) o Y 90.0|
500 50| ‘/_”J\
400 1 LT e me—— — A
s i
Site :03CHI5-HY Site 03CHI5-HY

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

4 Horizontal Fundamental

A (@Buvim) Date: 2021.11:30 el (dBuvim)

Date: 2021-41-30

1000) 1000

900) 90|

809 809 PEAK 74
700 Y

— I
500 M) o S S RN
S

e
Condition : PEAK_BE_74 3m 9120D_1620_20211025 HORIZONTAL Condition "AK_74 3m 9120D_1620_20211025 HORIZONTAL
RO To0D 000K s YW S0P 00KH AT Aty RO 00O0aH WSSO0 SWT e
Peak
N
a0 \ s0d
/
a0l ﬂ \ o0l s
s .
. AU —
s
Site :03CHI5-HY Site 03CHI5-HY

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2021-11:30

7
/ \
\\f X

LN PRI SRS S|

PEAK_BE 74

410 2420 2430 240, 2450, 2460 2470 24%0.

Frequency (MHz)

$03CHI5-HY

+PEAK_BE_74 3m 9120D_1620_20211025 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

24 2500

Left blank

Avg.

A (@BuVim)

Date: 2021.11:30

AVG_BE_54]

410 2420, 2430 240, 2450, 2460 2470 24%0.

Frequency (MHz)

+03CHI5-HY

: AV6_BE_54 3m 9120D_1620_20211025 HORIZONTAL
+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

2%, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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o [— I "
200 1
200 g
wos oy
,
. , g
o wd
209 04 PEAK 74
by iy
60.0 \F\«. 60.0]
500) sbo 500 bt | it st b
e
o wd
s wd
o 2
o o
i T T S oo T e e o3
ey ey
site oacHsy sie oacHisy
Condition : PEAK_BE_74 3m 9120D_1620_20211025 VERTICAL Condition ‘AK_74 3m 9120D_1620_20211025 VERTICAL
REWI003000K42 VOW-3000000KHz SWT-Auto RBWI000000KHz VEW-3000.000KH 1 SWTAuto
o ozt 130 - ot 30
00 s
00 1
wos oy
. wnd
o wd
w wd
0o o
o wd A
s wd
o R Y i N py - I
o wd
2o 2
o o
= . TR S e e S T T S
ey ey
site oacHsHy sie oacHIs Y
Gondition+ AV, BE 54 3m 91200 1620, 20211025 VERTICAL Gonditin AV, 54 Im 912001620 20211025 VERTICAL
REWHO00000Kz VEWO0I0KE s SWT-Auto RBWA000000KHz VOW-GOIOKHs ST Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

s aBovim) Date: 2021.11.30
1300
1200
1ol
-
1009 / \\
a0
/ \\
o / e
od / |
o0 \
P e
109
300
200
109
w0 w70z o me0 Zo Zam Msn 300
Freauency (H:)
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 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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1300
1200
ool
1000 f/"\
a0 7 b
s \
709 / \
L \ VG BE 54
s ) VR
40.0f——=" 1
309
200
100
w0 mm 2e0 Za om0 20z #SL 300
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site £03CHI5-HY
Condition  + AV6_BE_54 3m 91200_1620_20211025 VERTICAL

Left blank
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

1 (@Buvim)

Date: 2021-11.30

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

s /””V\ > 10
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500 A 60

s09) : L FC WO w——— e [
S

00

rouency ) easency i
sie o3k HY sire oscHissy
Condition : PEAK_BE_74 3m 9120D_1620_20211025 HORIZONTAL Condition “AK_74 3m 9120D_1620_20211025 HORIZONTAL
RBWI000.000KHz VBW3000000KHz SWT Auto REW-I000.000K+z VBWA3000.000KHz SWTAuto
Peak
. [— R bt 2211130

o .

1000 et \ 1004

P

300 \ w04

w/

s00

30,0 300 it

Freueny (i roasncy

Site :03CH15-HY Site. 03CHI5-HY
Condtion - AV, BE. 54 3m 9120_1620_20211025 HORIZONTAL Codition.+ AV 54 3m 9120D_1620_20211025 HORTZONTAL
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

o [—— raam "
T
100.0| AN 100.0|
500 Nl 50|
809 PEAK_BE 74 809 PEAK 74
50.0 1 50.0| B
e
o
ency -
sie oacHIsHY sie o315 Y
Condition : PEAK_BE_74 3m 9120D_1620_20211025 VERTICAL Condition ‘AK_74 3m 9120D_1620_20211025 VERTICAL
RBWH000 000Ks 2 VOWE3000000K+Hz SWT-Aute RBWHT000 000K342 VBW: 3000000kt 2 SWT-Auto
o sse 130 — ssczon 130
1o 1
wd
o I - o —
o wd
sy eyt
Site :03CH15-HY Site. 03CHI5-HY
Condition - AV, BE 54 3m 91200 1620_ 20211025 VERTICAL Conditin AV, 54 9m 91200, 1620 20211025 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

) @Bvim) Date: 20214130 el (@BuVim) Date: 20211130
1300 1300)
1200 1200
1109 - 1100
1000) ™ 1000
90.0 A 90.0/
700 \/”\ 700
P4 600)
T ! aromelanstd sttt
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400) 400
300 300
200 204
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RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

4 Vertical Fundamental

A (@BuVim) Date: 2021-11:30

el (@Buvim) Dote: 2021.11.30
1300 1300
1200 1200
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1000 — P 1000|
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Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

4 Horizontal Fundamental
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Vertical

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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1 (681 Date: 2021-12.01 A (dBuvim) Date: 20211201
1309 1300]
1209 1200
1109 0,
1000 1000]
909 900
209 PEAK 74 809 PERK 74
709 700
609 VG 54l e A6 53]
500 . g 500 e e —

e —— e g I — e g
B (i Y S ——_e
300 300
209 209
100 100
000 000, 10000 2000 14000, T6000. 18000 000 G000, 000, 70000 12000 14000 16000 18000
Frequency (MHz) Freaquency (MH2)

Site +03CHI5-HY Site $03CHI5-HY
Condition PEAK_74 3m 9120D_1620_20211025 HORTZONTAL Condition +PEAK_74 3m 9120D_1620_20211025 VERTICAL
Detector +Peal Detector +Peak
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Vertical

Peak

Avg.

) (@Buvimy Date: 2021.11:30 o @Buvim) Dater2021.11.30
1300 1300
1200 1200
1100 0]
1000 1000
900 509
209 PEAK 74 040 PEAK 74
700 704
500 5 60 w
L B
s00) R (e e e 509 1 - o= 1
400 e 400, S i
300 300
200 209
100 109
00 o won.  foow0 Tam  wA0n.  fe000.  fa000 00 oo oo oo A6 oo 100 7a000
Frequency (H:) Freaquency (H:)
site $03CHIS-HY site $03CHIS-HY
Condition :PEAK_74 3m 9120D_1620_20211025 HORIZONTAL Condition :PEAK_74 3m 9120D_1620_20211025 VERTICAL
Detector :Peak Detector :Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No. : FR161608-03C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Vertical

Peak

Avg.

Date: 2021-11:30

100

PERK 74

VG 54

site

Condition
Detector

500, 72000, 3000, 6000, 18000

10000,
Frequency (MHz)

+PEAK_74 3m 9120D_1620_20211025 HORIZONTAL

Date: 2021-41-30

1300
1200
o)
1000
904
800

PEAK 74

700]
600]

AVG 54

504
409
s00f
200

100]

site

Condition
Detector

5000,

70000,
Frequency (MHz)

+PEAK_74 3m 9120D_1620_20211025 VERTICAL

18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR161608-03C

Emission above 18GHz

2.4GHz WIFI 802.11b (SHF @ 1m)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11b SHF

3 Horizontal Vertical

1 (@BuVim) Date: 20211218 el (BuV Date: 20211248
1309 1300]
1209 1200
1109 100
1009 1000]
90.0) 900
800 PEAK 74| e00) PEAK 74,
00 700
600 AVG_54] 600 AVG 54
500) S s0.0f
1
Rl vwmrrer o e e v e e S S 400 o s -
300) 300
200) 200)
100) 100
8000 19000, 20000, 21000, 22000. 23000. 24000, 25000 8000 19000, 20000. Z1000. 22000, 23000, 24000. 25000
Frequency (MHz) Frequency (MHz)
Site +03CH16-HY Site +03CHI6-HY
Condition +PEAK_74 Im SHF HORN_00991_21051 HORIZONTAL Condition PEAK_74 Im SHF HORN_00991_21051 VERTICAL

Detector : Peak Detector : Peak
Peak

Avg.

TEL : 886-3-327-0868 Page Number : D37 of D73
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

4+3

Horizontal

Fundamental

1 (0B

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

oates 2021120 J aBvm) oot 2021120
1200 1204
1200 1200
10 ~ 100
100 aavs 1004
%00 / s0d
w00 / s0d T
709 e 70d I
“ LI
sttt
504 [ e s wrvese
0o 104
%00 204
200 204
100 104
o T B ED D o s oo a0 0 W0 T0 o0 B0 0 Ton. o
Freauoncy iz Freauancy (b}
Site 2 03CH15-HY Site. : 03CHI5-HY
Condition PEAK_BE_74 3m 9120D_1620_20211025 HORIZONTAL Condition : PEAK_74 3m 9120D_1620_20211025 HORIZONTAL
 RBWI000.000KHz VBW-3000000KHz SWT:Auto  RBWA1000.000KHz VBW:3000.000KHz SWT:Auto
s oBvim) oues 2021120 o aBvm) oot 20211120
1204 1204
1200 1200
g 100
1000 e 1004
%00 s0d
w00 s0d
709 70d
009 A~ 609 { A 54
500 ] s0d
%00 20d
200 204
100 104
o T B4 o D o s o0 00 W0 T0 o0 0 70 700
Freauency Wiz reauency (e}
Site 2 03CH15-HY Site. 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_1620_20211025 HORIZONTAL Condition

AV6_54 3m 9120D_1620_20211025 HORTZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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: D38 of D73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

A (@BuVim) Date: 2021.11.20 el (dBuvim) Date: 2021.41-29
1300) 1300
1200) 1200
1100 g
1000) avi 1000
900) 90|
809 809 PEAK 74
700 700]
s00)
509 ] ot
400)
309
209 200)
100 100]
310 2320, 240, 2360, 2360, 2400, 215 000 300, 1500, 1700 1300 2100 2300 2600,  Z700. E
Frequency (MHz) Frequency (MHz)
site $03CHI5-HY site $03CHISHY
Condition +PEAK_BE_74 3m 9120D_1620_20211025 VERTICAL Condition AK_74 3m 9120D_1620_20211025 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2021.11:20 evel @BuVim) Date: 2021-11-20
1300) 1300
1200) 1200
1100 |
1000) 1000
~
900) 90|
709 700)
s00) s00) | WEE
500 5 s00]
400) L e ——
30 300]
209 200)
109 100
310 2320, 240, 2360, 2360, 2400, 215 000 300, 1500, 700 1%00. 2100, 2300 2600, 2700, 3000
Frequency (MHz) Frequency (MHz)
site +03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_1620_20211025 VERTICAL Condition * AV6_54 3m 9120D_1620_20211025 VERTICAL
+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR161608-03C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

4+3 Horizontal Fundamental

s oy bz 201 S a0zt 1201
100 1
o 1
0o - o
100.0| (\’ 100.0|
o /
w09 ; g
700 A

N o e

700 i
509 il .

R R |
(PR ST RIS o e
400) 00
309 300
209 200)
100 100]
310 7540, 2360, 2360, 2400, 2. 2840, 2460, 2470 000 300, 1500, 1700 1300, 2100 2300 2600. 2700, E
Frequency (MHz) Frequency (MHz)
site $03CHI5-HY site $03CHISHY
Condition +PEAK_BE_74 3m 9120D_1620_20211025 HORIZONTAL Condition :PEAK_74 3m 9120D_1620_20211025 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2021.12.01 evel @BuVim) Date: 20211201
1300) 1300
1200) 1200
1100 |

A 1000
900 904
500 a0
709 700
500 0 i )
500 504

~ | il

o
30,0 300[—
204 204
10d 10d

570 T . RN T T oo a0 w0 oo Tamo zio0 o Zaoo  Zio 560

reuency Wiz Freauency (ie)
site £03CHIS-HY site £ 03CHI5-HY
Condition : AVG,_BE_54 3m 91200_1620_20211025 HORIZONTAL Condition  : AV6_54 3m 9120D_1620_20211025 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D40 of D73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.: FR161608-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

4+3

Avg.

+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

) (@wuvimy Dates 2021.12.01
1300
1200
1100
ATATA)
100.0| /
900 /
500 J PEAK BE 74
700
500
o M,
400
300
200
100
w0 am e zwo zeo gz g 7w Z
Freauency (H:)
site $03CHIS-HY
Condition :PEAK_BE_74 3m 9120D_1620_20211025 HORIZONTAL
< RBW1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Dater 2021.12.01
1300
1200
1100
1000 N REY,
m VY
800 \
700 Nl
i e ge 54
soo \
40.0| = = —
300
200
100
w0 zam zaw zwe zae gz gz B0
roauency (i)
Site :03CH15-HY
Condition 2 AV6_BE_54 3m 9120D_1620_20211025 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR161608-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

4+3

Vertical

Fundamental

Peak

A (@Buvim)
7540, 2360, 2360, 2400, 2. 2840,
Frequency (MHz)
$03CHI5-HY

+PEAK_BE_74 3m 9120D_1620_20211025 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuvim)

Date: 20211201

PEAK 74

S BPRT—————————————

600]
500]

Dt

000 300, 1500, 1700, 1500 2100 2300,
Frequency (MHz)

site $03CHISHY
Condition

AK_74 3m 9120D_1620_20211025 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Avg.

evel @BuVim)

Date: 20211201

2340, 2360, 2360,
Frequency (Mz)

+03CHI5-HY
: AV6_BE_54 3m 9120D_1620_20211025 VERTICAL
+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

2420, 2840,

VG54

000 300, 1500, 700 1%00. 2100, 2300,
Frequency (MHz)

03CHI5-HY

Condition * AV6_54 3m 9120D_1620_20211025 VERTICAL

RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No

.: FR161608-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

4+3

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2021-12.01

PEAK_BE 74

410 2420 2430 240, 2450 2460, 2470
Frequency (MHz)
site $03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_1620_20211025 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2450,

Left Blank

Avg.

A (@BuVim)

Date: 2021-12.01

A

= !
A —

v B 1]
=
s00f=""
300
200
100
w0 2. 20 7we a0 Zao 2a 240 200
Freaquency (HH:)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_1620_20211025 VERTICAL

+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

4+3

Horizontal

Fundamental

A (@Buvim)

Date: 2021.1-25

Avg.

+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

ciasavm) bu 125
1209 ag
- -
ool g
T
- 0o
g wd
w0 N Gaa wq senicrs
704 N - od
w0 wd
500 M e 00 st gl st
o wd
o s
2o 2
s o
T T o T o e T T T me B o
Py i Fncy s
site oacrsy e oacHs-y
Condition :PEAK_BE_74 3m 9120D_1620_20211025 HORIZONTAL Condition AK_74 3m 9120D_1620_20211025 HORIZONTAL
RBWI000000KHz VEW-3000000KHz SWT-Auto RBWI000.000KHz VEW-3000.000KHz SWTAuto
- ous 21125 p— ou 20128
- g
- -
oo g
T R o0
s0d wd
w0q wd
00 0
500 S 60|
T fiias i o
s0q o s
S L] -
o
o d
a0 2
0o 0
i T B T D NI a e Y
Py i) Fncy s
Site :03CH15-HY Site. 03CHI5-HY
Condtion - AVG, BE 54 3m 9120D_1620_ 20211025 HORIZONTAL Conditon+AVG. 54 3m51200_1620_20211025 HORIZONTAL

RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

4+3 Vertical

Fundamental

i boe 20211125 o v bate: 20211125
1509 1300
1200 1200
o9 o
T 100
909) NS 04|
800) N [PEAK BE 74| 809 PEAK 74|
700 N 704 f
60.0| N 60.0|
o N ; 1 ]
40.0| An,uWWNNW
300 500
200 200
109 109
o 4852805 2467 2465247 o TSI D L N I ™
Heauency (e Feauency (ung)
site -03cHIs HY site {03cHIs HY
Condition : PEAK_BE_74 3m 9120D_1620_20211025 VERTICAL Condition ‘AK_74 3m 9120D_1620_20211025 VERTICAL
{RBW:I000000KHz VBW:3000000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWTiAuto
Peak
- oo 20211125 — —
1309 1309
1200 1200
1o o
1009 1000
900N T N\ 904
s 500
700 700
600 AVG_BE 54| 00 AVG 54
sud 509
30,0 3007
200 200
109 109
v A 245 2T AT = ASIEeEI D NS ™ T
Treavencs i Feauency e
Site :03CH15-HY Site. 03CHI5-HY
Condition : AV6. BE_54 3m 9120D_1620_20211025 VERTICAL Condition : AV6. 54 3m 9120D_1620_20211025 VERTICAL

+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg.

RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR161608-03C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

4+3 Horizontal Fundamental

A (@Buvim) Date: 2021.11.26

- bates 2021128
1300 1200
1200 1200
g 0
(IR NP,
1009 1000
a0 500
800 PEAK_BE 74| 809 PEAK 74
70 - 700 ;
0.0) o, RO 60|
500 . 504 = MWWJ st o
Py Y e s i
300 300
200 200
100 100
50 24052405, 2407 24032471 T AR TSI TS TIST. 2500 oo e rEn o T oo e a0 ae
Heauencs iz Frediency ()
site £03CHI5-HY site £03CHIS-HY
Condition : PEAK_BE_74 3m 9120D_1620_20211025 HORIZONTAL Condition “AK_74 3m 9120D_1620_20211025 HORIZONTAL
 RBWLI000.000KHz VBW-3000000KHz SWT:Auto  RBWAI000.000KHz VBW:3000000KHz SWT:Auto
s gpuvim) bae 20211128 e e 2021 128
1300 1300
1200 1200
g o
000 e 1000
909 X 904
500 s00
700 700
sug I A5 09 | i)
500 ~l 504 /’._J
40.0| = 0.0 - =1
e e
200 200
200 200
100 100
ST i AT ST 0 oo oo, ren o Teen aioo  men a0 aoe s
Treauenoy (uha Freaiency (i)
Site :03CH15-HY Site. 03CHI5-HY
Condition : AV6_BE_54 3m 91200_1620_20211025 HORIZONTAL Condition + AV6_54 3m 91200_1620_20211025 HORIZONTAL

+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D46 of D73
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ssamonas. FCC RADIO TEST REPORT Report No. : FR161608-03C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

4+3 Vertical Fundamental

90| '\/”’\_/%‘M\ 200}
00 [PEAK_BE 74 809 PEAK 74,
o : e medn
e e
o
Condition :PEAK_BE_74 3m 9120D_1620_20211025 VERTICAL Condition AK_74 3m 9120D_1620_20211025 VERTICAL
R 00E00KH VN S000000KH: SWT AT e ioono0k 1 7300000063 SWT A
A
<

600 VG BE_54| 609 VG54
500 s00]
400)

s = T e B 400

30 300]

209 200)

109 100

450 7463.2465.2467.2469.2471 7] 491.2493.2495.2497. 2500 000 300, 1500, 700 1300 2100 2300 2500, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_1620_20211025 VERTICAL Condition * AV6_54 3m 9120D_1620_20211025 VERTICAL

+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR161608-03C

) @Bvim) Date: 2021.11.26- el GBuvim) Dote: 2021.11.26
1300 1300)
1200 1200
1109 1100
w0 e T T 1004
oy 904
o0y PR BE 74 #00) PERKC TS
700) 704
500) S 60|
509 ML._NM 50| o ol |
N R ro v —————_ B | RS
400) 400
300 300
200 204
100 100
460 2463.2405.2467 24092471 7 455.24912493 2455 2497, 7500 G0 00 10 o0 a0 zio0 200 Ze00  z700. E
Freauency (i) Frequency (M)
site $03CHIS-HY site $03CHIS-HY
Condition < PEAK_BE_74 3m 9120D_1620_20211025 HORIZONTAL Condition AK_74 3m 9120D_1620_20211025 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto. + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20211126 evel (Buvim) Date: 2021.11.26
1300 1304)
1200 1200)
1100 1100
1000 1004
909) S V2 IR 504
300 800
700 704
09 G B 5] sog| A5 54
500 50| l/ﬁ’_f
400 L ——— .
300 304
200 200
100 104
460 2463.2465.2467 24692471 ot 4512493 24552457, 2500 G0 w00 900 700 a0 zion  z300 2600 Z700. 000
Frequency (i) Frequency (MHa)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_1620_20211025 HORIZONTAL Condition + AV6_54 3m 9120D_1620_20211025 HORIZONTAL
+ RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868

Page Number : D48 of D73
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH13 2472MHz
4+3 Vertical Fundamental
woq L
b A [PEAK_BE 74| %09 PEAK 74,
709 \ 700
500 Ao | 500) Jorey e L LU
s
Condition : PEAK_BE_74 3m 9120D_1620_20211025 VERTICAL Condition "AK_74 3m 9120D_1620_20211025 VERTICAL
S ROIO03 OIS YOWEROD RO SW T RO 000aH WSSO0 SWT e
Peak
90.0) s NIV WSS 90.0|
o00) AVG_BE 54| 00 AVG 54
50| 50| /
400 e R s S L s S & 40| R e e s |
30.0f 300-—‘/
Site :03CHI5-HY Site 03CHI5-HY
ROWELOGH 00K VoW 1000k S At AOL00D 000Kz VoW 00Kz SWToA
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

AV6_54 3m 9120D_1620_20211025 HORTZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

1 (6Buvim) Date: 20211128 3 @Buvim) Date: 20211129
1300 1300
1200 1200
109 o
I
1000 r 100.0|
509 90
800 a0 T
700 700
e i
600 60
oyt i P pr———" MA,WWMJ e
100 409
309 300
29 200
109 100
310 2520 7340, 7360, 7380, 200, 2415 000 00 4500 AT00. 1900 2100 2300 200 2700, o
Froquency (MHz) Frequency (M2}
site +03CHI5-HY Site +03CHI5-HY
Condition PEAK_BE_74 3m 9120D_1620_20211025 HORTZONTAL Condition +PEAK_74 3m 91200_1620_20211025 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (9Buvim) Date: 20211128 el (@Buvim) Date:2021-11-29
1300 1300
1200 1200
100 o
1009 YV 1000
%00 { 504
800 £ 50
700 ,/ 7o
09 v el AvG 54
500 500
400 v 400 — pee— N N B
309 300
209 200
100 00|
510 2520 7340 7360 730, 7400 2415 000 00 4500 4700 1900 2100 2300 200, 2700,
Frequency (WHz) Frequency (H)
site +03CHI5-HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_1620_20211025 HORTZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1 @Buvim) Date: 2021.1:28 el (@Buvim) Date:2021.11:20
1300 1300
1200 1200
1100 ol
1000 o 1000
09 90
80 sogl PEAK 74
700 700
600 : e
|
%9 B L
409 409
500 300
209 200
109 100
310 2920, 7340, 7360. 7380, 2400, 215 000 00 4500 A700. 1800 2100 2300 200 2700, E
Frequency (MHz) Frequency (HHz)
site $03CHIS-HY site $03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_1620_20211025 VERTICAL Condition AK_74 3m 9120D_1620_20211025 VERTICAL
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Report No. : FR161608-03C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR161608-03C
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Report No. : FR161608-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR161608-03C
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Report No. : FR161608-03C
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Report No. : FR161608-03C
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ssamonas. FCC RADIO TEST REPORT Report No. : FR161608-03C

Appendix E. Duty Cycle Plots

Duty

cyelefy) | UE) | AR ) S SEing

Antenna Band

4 802.11b 98.85 - - 10Hz

3 802.11b 98.85 - - 10Hz

4+3 802.11g 93.46 1430 0.70 1kHz

4+3 2.4GHz 802.11n HT20 93.06 1340 0.75 1kHz

<Ant. 4>

802.11b

[ Keysight Spectrim Analyzer - Swept 54

o -
Marker 3 A 8.70000 ms

PNO: Fast —»— Trig: Free Run
IFGain:Low Atten: 20 dB

Ref 116.99 dBpV
N

‘Center 2.412000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 20.00 ms (1001 pts)|

8600 ms|(A) 066 dB
1.820 ms| 111.98 dBuV
8700 ms|(A] 063 dB
1820 ms| 111.98 dBuV |

“MSG €3 Suffix not allowed STATUS ) Align 20 Hz to 30 MHz required

<Ant. 3>

802.11b

[ Keysight Spectrim Analyzer - Swept 54

i <. B AIGH
Marker 3 A 8.70000 ms #Avg Type: RMS

RO Tast e Trig: Free Run AvgiHold: 111
IFGainLow #Aten: 20 dB

=

'Center 2.462000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 50.00 ms (1001 pts)|

Ref 116.99 dBpV

£,600 ms|(A)

20.75 ms|

8,700 ms| (A

2075 ms| 115607 dBuV.

“MSG €3 Suffix not allowed STATUS ) Align 20 Hz to 30 MHz required
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MIMO<AnNt. 4+3>

802.11g 802.11n HT20

e Keysight Spectnam Analyzer - Swept SA == Keysight Spectriam Analyzer - Swept SA P
T o R 7

1 NSEIN ry NSEIN ry

Marker 3 A 1.53000 ms #Avg Type: RMS Marker 3 A 1.44000 ms #Avg Type: RMS
PNCITast r- Trig: Free Run AvglHold: 11 PNCITast r- Trig: Free Run AvglHold: 11
IFGainiLow Anen: 40 dB IFGain:Low _ #Atten: 20dB

1 1.440 ms
Ref 136.99 dBpV 599 d Ref 116.99 dBpV 0.506 dB
kT e e s rhh« nind

H

s e e

‘Center 2462000000 GHz Span 0 Hz ‘Center 2462000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 5.000 ms {1001 pts)| #VBW 8.0 MHz Sweep 10.00 ms {1001 pts)|

Fn TRl FURCIO E
1.430 ms|(A)___1.077 dB| 111 340 ms|(A) ___2018dB|
805.0us| _113.997 dBuV| 1] 3.560
1.630 ms[(Al____ 0599 dB 1] 1.440

ms/
I 9 I ms.
8050us| 113997 dBuV/|

(a)

55 €3 5ufix not allowed STATUS €3 Align 20 Hz to 30 MHz required |[FEE &5 not allowed STATUS €3 Align 20 Hz to 30 MHz required

THE END
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